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Summary of Test Result

Conformance Test Specifications

Report | Ref. Std. Description Limit Result
Clause | Clause
1.1.3 15.203 |Antenna Requirement FCC 15.203 Complied
3.1 15.207 |AC Power-line Conducted Emissions FCC 15.207 Complied
3.2 15.247(a) | 20dB Bandwidth N/A Complied
3.2 15.247(a) | Carrier Frequency Separation (ChS) ChS = BW g X2/3. Complied
3.3 15.247(a) | Number of Hopping Frequencies (N) N =15 Complied
3.4 15.247(a) | Time of Occupancy (Dwell Time) 0.4 s within 0.4 x N Complied
35 15.247(b) | RF Output Power Power [dBm] Complied
BR:21
EDR:21
3.6 15.247(d) | Emissions in Non-restricted Frequency Bands Non-Restricted Bands: Complied
> 20 dBc
3.7 15.247(d) | Emissions in Restricted Frequency Bands Restricted Bands: Complied
FCC 15.209
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Revision History

Report No. Version Description Issued Date

FR6N1002AD Rev. 01 Initial issue of report Jan. 10, 2017
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SPORTON LAB. FCC Test Report

Report No. : FR6N1002AD

1 General Description
1.1 Information
1.1.1 Product Details

The difference between the report no. : N/A

The Difference N/A

Evaluated Test Items |N/A

1.1.2 RF General Information

2.4G is the 2.4GHz Band (2.4-2.4835GHz).
Bluetooth BR uses GFSK (1Mbps).

BWch is the nominal channel bandwidth.
Nss-Min is the minimum number of spatial streams.
Nant is the number of outputs.

* 6 6 6 0 o

Bluetooth EDR uses a combination of 11/4-DQPSK(2Mbps) and 8DPSK (3Mbps)

Band Mode BWch (MHz) Channel Nss-Min Nant
Number
2.4G BR /EDR 1 0-78 [79] 1 1
Note:

1.1.3 Antenna Information

Antenna Category

Xl |Integral antenna (antenna permanently attached)

XI Temporary RF connector provided

[] No temporary RF connector provided

Transmit chains bypass antenna and soldered temporary RF connector provided for connected
measurement. In case of conducted measurements the transmitter shall be connected to the
measuring equipment via a suitable attenuator and correct for all losses in the RF path.

[] |External antenna (dedicated antennas)

[ ] Single power level with corresponding antenna(s).

[] Multiple power level and corresponding antenna(s).

Antenna General Information

No. Ant. Cat. Ant. Type Model No. Gain (ggj
1 Integral PCB RFA-25-JP19-4-G-150 2.34
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1.1.4 Type of EUT
Identify EUT
EUT Serial Number N/A
Presentation of Equipment |[X] Production ; [] Pre-Production ; [] Prototype
Type of EUT
X | Stand-alone
[] | Combined (EUT where the radio part is fully integrated within another device)
Combined Equipment - Brand Name / Model No.:
[] [Plug-in radio (EUT intended for a variety of host systems)
Host System - Brand Name / Model No.:
[ |Other:
1.1.5 Mode Test Duty Cycle
Mode DC T(s)
BT-BR 0.785 2.888m
BT-EDR2 0.785 2.89m
BT-EDR3 0.747 2.893m

1.1.6 EUT Operational Condition

Supply Voltage XI AC mains X DC
Type of DC Source XI External AC adapter [[] From Host System |[[X] Battery
1.1.7 EUT Operate Information
Iltems Description
Operate Condition X |Point-to-multipoint (P2M) [] |Point-to-point (P2P)
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1.2 Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

. 47 CFR FCC Part 15

. ANSI C63.10-2013

. Public Notice DA 00-705

1.3 Testing Location Information

Testing Location

K |HwAaYA |ADD CN:ﬁy,stéivt'/;vri \F(Qa(%sct:Rd Hwa Ya Technology Park, Kwei-Shan District, Tao Yuan
TEL : 886-3-327-3456 FAX 886-3-327-0973
Test Condition Test Site No. Test Engineer Test Environment Test Date
AC Conduction CO04-HY Ryan 23°C /1 59% 09/12/2016
RF Conducted THO1-HY Ryan 24.8°C /1 63% 07/12/2016
Radiated 03CHO3-HY Jeff 24.6°C / 55% 09/12/2016
Test site registered number [ 553509 ] with FCC.
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1.4 Measurement Uncertainty

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95% confidence
level (based on a coverage factor (k=2)

Measurement Uncertainty
Test Item Uncertainty
AC power-line conducted emissions +2.3dB
Emission bandwidth, 6dB bandwidth 0.6 %
RF output power, conducted +0.1 dB
Power density, conducted +0.6 dB
Unwanted emissions, conducted 9 — 150 kHz +0.4 dB
0.15 - 30 MHz +0.4 dB
30 - 1000 MHz +0.6 dB
1-18 GHz +0.5dB
18 — 40 GHz +0.5dB
40 - 200 GHz N/A
All emissions, radiated 9 — 150 kHz +2.5dB
0.15 - 30 MHz +2.3dB
30 — 1000 MHz +2.6 dB
1-18 GHz +3.6 dB
18 — 40 GHz +3.8dB
40 — 200 GHz N/A
Temperature +0.8 °C
Humidity +5 %
DC and low frequency voltages +0.9%
Time 1.4 %
Duty Cycle 0.6 %
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2 Test Configuration of EUT
2.1 Test Condition
RF Conducted Abbreviation Remark
TN,VN TN 20°C
- VN 120V
TX-Radiated < 1G Remark -
AC Adapter FSP065-REBN2 -
TX-Radiated > 1G Remark -
AC Adapter FSP065-REBN2 -
2.2 Test Channel Mode
Test Software Version Blue Tool 1.9.2.4
BWch . Ch. Power
Band Mode (MHz) Nss-Min Nant (MHz) Range Setting
2.4G BT-BR 1 1 1 2402 L Default
2.4G BT-BR 1 1 1 2440 M Default
2.4G BT-BR 1 1 1 2480 H Default
2.4G BT-EDR2 1 1 1 2402 L Default
2.4G BT-EDR2 1 1 1 2440 M Default
2.4G BT-EDR2 1 1 1 2480 H Default
2.4G BT-EDR3 1 1 1 2402 L Default
2.4G BT-EDR3 1 1 1 2440 M Default
2.4G BT-EDR3 1 1 1 2480 H Default
Abbreviation Explanation
BWch . Ch. -
Band Mode (MHz) Nss-Min Nant (MHz) Range C?r?cti_ Abbreviation
2.4G BT-BR 1 1 1 2402 L TN,VN 2.4G;BT-BR;1;1;2402;L;TN,VN
Note:

¢ Test range channel consist of L (Low Ch.), M (Middle Ch.), H (High Ch.).
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2.3

The Worst Case Measurement Configuration

The Worst Case Mode for Following Conformance Tests

Tests Item

AC power-line conducted emissions

Condition

AC power-line conducted measurement for line and neutral
Test Voltage: 120Vac / 60Hz

Operating Mode

Operating Mode Description

Emissions in Non-restricted Frequency Bands

1 Adapter mode
The Worst Case Mode for Following Conformance Tests
RF Output Power, 20dB Bandwidth, Carrier Frequency Separation (ChS),
Tests Item Number of Hopping Frequencies (N), Time of Occupancy (Dwell Time),

Test Condition

Conducted measurement at transmit chains

The Worst Case Mode for Following Conformance Tests

Tests ltem

Emissions in Restricted Frequency Bands

Test Condition

Radiated measurement

0

EUT will be placed in fixed position.

User Position

[l

EUT will be placed in mobile position and operating multiple positions.

X

EUT will be a hand-held or body-worn battery-powered devices and

operating multiple positions.

Operating Mode < 1GHz |[X] 1. Adapter mode
X Plane Y Plane
Orthogonal Planes of
EUT
Worst Planes of EUT \%
SPORTON INTERNATIONAL INC. Page No. : 10 of 26
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2.4 Accessories and Support Equipment

Accessories Information

Brand Name [FSP ‘Model Name |FSP065-REBN2
AC Adapter Power Rating |I/P: 100 - 240 Vac,1.5 A, O/P: 19 Vdc, 3.42 A
Power Cord |1.2 meter, non-shielded cable, with one ferrite core
Battery 1 Brand Name |AAEON Model Name |[RTC1200
Power Rating | 14.4 Vdc,2270 mAh Type Li-ion, _4S1P
Battery 2 Brand Name |AAEON Model Name |[RTC1200
Power Rating |14.4 Vdc,2270 mAh Type Li-ion, _4S1P
LCD Panel Brand Name |LITEMAX Model Name [OLP1167-ITN-AO01

Reminder: Regarding to more detail and other information, please refer to user manual.

Support Equipment - RF Conducted

No. Equipment Brand Name Model Name
Support Equipment - AC Conduction
No. Equipment Brand Name Model Name
Support Equipment - Radiated Emission
No. Equipment Brand Name Model Name
SPORTON INTERNATIONAL INC. Page No. ;11 of 26
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2.5 Test Setup Diagram

Test Setup Diagram — AC Line Conducted Emission Test

AC Main

AC Power line

Adapter

D C Power line
Antenna EUT RF Cable

Je——1

T

=— =

——— s
i

Base Station

Test Setup Diagram - Radiated Test
AC Main
AC Power line
Adapter RF
Cable
DC Power line .-
Antenna
EUT
B
i
]
Base Station
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3 Transmitter Test Result
3.1 AC Power-line Conducted Emissions

3.1.1 AC Power-line Conducted Emissions Limit

AC Power-line Conducted Emissions Limit

Frequency Emission (MHz) Quasi-Peak Average
0.15-0.5 66 - 56 * 56 - 46 *

0.5-5 56 46

5-30 60 50

Note 1: * Decreases with the logarithm of the frequency.

3.1.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.1.3 Test Procedures

Test Method

= Refer as ANSI C63.10-2013, clause 6.2 for AC power-line conducted emissions.

3.1.4 Test Setup

AC Power-line Conducted Emissions

%,

o

//,

cm
h Bonced o Grounplane -

3.1.5 Test Result of AC Power-line Conducted Emissions
Refer as Appendix |
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3.2 20dB Bandwidth and Carrier Frequency Separation
3.2.1 20dB Bandwidth and Carrier Frequency Separation Limit

20dB Bandwidth and Carrier Frequency Separation Limit for Frequency Hopping Systems

X] 2400-2483.5 MHz Band:

[ 1 N=275and ChS 2 MAX (20 dB bandwidth, 25 kHz).

[XI N=215and ChS = MAX (20 dB bandwidth x 2/3, 25 kHz).

N: Number of Hopping Frequencies; ChS: Hopping Channel Separation

3.2.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.2.3 Test Procedures

Test Method

XI Refer as ANSI C63.10, clause 6.9.2 for 20 dB bandwidth measurement.

X] Refer as ANSI C63.10, clause 7.8.2 for carrier frequency separation measurement.

X For conducted measurement.

XI The EUT supports single transmit chain and measurements performed on this transmit chain.

[] The EUT supports diversity transmitting and the results on transmit chain port 1 is the worst case.

3.2.4 Test Setup

20dB Bandwidth and Carrier Frequency Separation

[

Spectrum
Analyzer

3.2.5 Test Result of 20dB Bandwidth and Carrier Frequency Separation
Refer as Appendix A.1~A.2.
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3.3 Number of Hopping Frequencies

3.3.1 Number of Hopping Frequencies Limit

Number of Hopping Frequencies Limit for Frequency Hopping Systems

X] 2400-2483.5 MHz Band:

[ 1 N=275and ChS 2 MAX (20 dB bandwidth, 25 kHz).

[XI N=215and ChS = MAX (20 dB bandwidth x 2/3, 25 kHz).

N: Number of Hopping Frequencies; ChS: Hopping Channel Separation

3.3.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.3.3 Test Procedures

Test Method

X Refer as ANSI C63.10, clause 7.8.3 for number of hopping frequencies measurement.

X For conducted measurement.

XI The EUT supports single transmit chain and measurements performed on this transmit chain.

[] The EUT supports diversity transmitting and the results on transmit chain port 1 is the worst case.

3.3.4 Test Setup

Number of Hopping Frequencies

[ e

Spectrum
Analyzer

3.3.5 Test Result of Number of Hopping Frequencies
Refer as Appendix C.1
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3.4 Time of Occupancy (Dwell Time)
3.4.1 Time of Occupancy (Dwell Time) Limit

Time of Occupancy (Dwell Time) Limit for Frequency Hopping Systems

X] 2400-2483.5 MHz Band: Dwell time < 0.4 second within 0.4 x N

N: Number of Hopping Frequencies

3.4.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.4.3 Test Procedures

Test Method

X Refer as DA-00-705 for dwell time measurement.

X Bluetooth ACL packets can be 1, 3, or 5 time slots. Following as dwell time. Operate DH5 at maximum
dwell time and maximum duty cycle.

X The DH1 packet can cover a single time slot. A maximum length packet has duration of 1 time
slots. The hopping rate is 1600 hops/second so the maximum dwell time is 1/1600 seconds, or
0.625ms. DH1 Packet permit maximum 1600/ 79 /2 = 10.12 hops per second in each channel
(1 time slot RX, 1 time slot TX). So, the dwell time is the time duration of the pulse times
10.12 x 31.6 = 320 within 31.6 seconds.

XI The DH3 packet can cover up to 3 time slots. A maximum length packet has duration of 3 time
slots. The hopping rate is 1600 hops/second so the maximum dwell time is 3/1600 seconds, or
1.875ms. DH3 Packet permit maximum 1600/ 79 / 4 = 5.06 hops per second in each channel
(3 time slots TX, 1 time slot RX). So, the dwell time is the time duration of the pulse times
5.06 x 31.6 = 160 within 31.6 seconds.

X] The DH5 packet can cover up to 5 time slots. Operate DH5 at maximum dwell time and maximum
duty cycle. A maximum length packet has duration of 5 time slots. The hopping rate is 1600
hops/second so the maximum dwell time is 5/1600 seconds, or 3.125ms. DH5 Packet permit
maximum 1600/ 79 / 6 = 3.37 hops per second in each channel (5 time slots TX, 1 time slot RX).
So, the dwell time is the time duration of the pulse times 3.37 x 31.6 = 106.6 within 31.6 seconds

X For conducted measurement.

X The EUT supports single transmit chain and measurements performed on this transmit chain.

[l The EUT supports diversity transmitting and the results on transmit chain port 1 is the worst case.

3.4.4 Test Setup

Time of Occupancy (Dwell Time)

[

Spectrum
Analyzer

3.4.5 Test Result of Time of Occupancy (Dwell Time)
Refer as Appendix C.2
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3.5 RF Output Power
3.5.1 RF Output Power Limit

RF Output Power Limit for Frequency Hopping Systems

Maximum Peak Conducted Output Power Limit

X] 2400-2483.5 MHz Band:

[l For Hopping Channel: N = 75

[ If Grx < 6 dBi, then Poy < 30 dBm (1 W)

|:| If Gix>6 dBi, then Pou =30 - (GTX - 6) dBm

X For Hopping Channel: N = 15

X If Gry < 6 dBi, then Poy < 21 dBm (0.125 W)

I:l If GTX >6 dB|, then POut =21- (GTX - 6) dBm

e.i.r.p. Power Limit:

X 2400-2483.5 MHz Band:

[l For Hopping Channel: N = 75 - Pg;, < 36 dBm (4 W)

XI For Hopping Channel: N = 15 - P, < 27 dBm (0.5 W)

Grx = the maximum transmitting antenna directional gain in dBi.
Peirp = €.1.1.p. Power in dBm.

N: Number of Hopping Frequencies

ChS: Hopping Channel Separation

3.5.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.5.3 Test Procedures

Test Method

X] Maximum Peak Conducted Output Power

[ ] Refer as DA 00-705, spectrum analyzer for peak power.

X Refer as DA 00-705, peak power meter for peak power.

[] Referas ANSI C63.10, clause 11.9.1.3) for peak power meter.

[] Referas ANSI C63.10, clause 11.9.1.1) for spectrum analyzer - (RBW = EBW).

X For conducted measurement.

X The EUT supports single transmit chain and measurements performed on this transmit chain.

[] The EUT supports diversity transmitting and the results on transmit chain port 1 is the worst case.

SPORTON INTERNATIONAL INC. Page No.
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3.5.4 Test Setup

RF Output Power (Peak Power Meter)

EUT

Power Meter

3.5.5 Test Result of Maximum Peak Conducted Output Power
Refer as Appendix B.1

3.5.6 Test Result of Maximum Average Conducted Output Power
Refer as Appendix B.2
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3.6 Emissions in Non-restricted Frequency Bands

3.6.1 Emissions in Non-restricted Frequency Bands Limit

Un-restricted Band Emissions Limit

RF output power procedure Limit (dB)
Peak output power procedure 20
Average output power procedure 30

Note 1: If the peak output power procedure is used to measure the fundamental emission power to
demonstrate compliance to requirements, then the peak conducted output power measured within
any 100 kHz outside the authorized frequency band shall be attenuated by at least 20 dB relative to
the maximum measured in-band peak PSD level.

Note 2: If the average output power procedure is used to measure the fundamental emission power to
demonstrate compliance to requirements, then the power in any 100 kHz outside of the authorized
frequency band shall be attenuated by at least 30 dB relative to the maximum measured in-band
average PSD level.

3.6.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.6.3 Test Procedures

Test Method — General Information

The average emission levels shall be measured in [duty cycle = 98 or duty factor].

X
X Refer as ANSI C63.10, clause 6.10.3 bandedge testing shall be performed at the lowest frequency
channel and highest frequency channel within the allowed operating band.

X For the transmitter unwanted emissions shall be measured using following options below:

XI For unwanted emissions into non-restricted bands. Peak conducted output power measured within
any 100 kHz outside the authorized frequency band shall be attenuated by at least 20 dB relative
to the maximum measured in-band peak PSD level.

XI For unwanted emissions into restricted bands.

X Refer as ANSI C63.10, clause 4.1.4.2.3 (Reduced VBW). VBW = 1/T, where T is pulse time.

[l Refer as ANSI C63.10, clause 4.1.4.2.4 average value of pulsed emissions.

X Refer as ANSI C63.10, clause 11.11.3 measurement procedure peak limit.

X For the transmitter bandedge emissions shall be measured using following options below:

XI Refer as ANSI C63.10, clause 6.10 for band-edge testing.

[l Referas ANSI C63.10, clause 6.10.6.2 for marker-delta method for band-edge measurements.

X Refer as ANSI C63.10, clause 7.8.6 for band-edge testing into non-restricted bands.

X] Refer as ANSI C63.10, clause 6.6 for radiated emissions and test distance is 3m.
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TEL : 886-3-327-3456 Report Version : Rev. 01
FAX : 886-3-327-0973



SPORTON LAB. FCC Test Report Report No. : FR6N1002AD
3.6.4 Test Setup
Emissions in Non-restricted Frequency Bands
[mj - EUT
Spectrum
Analyzer
3.6.5 Test Result of Emissions in Non-restricted Frequency Bands
Refer as Appendix D
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3.7

Emissions in Restricted Frequency Bands

3.7.1 Emissions in Restricted Frequency Bands Limit

Restricted Band Emissions Limit

Frequency Range (MHz)| Field Strength (uV/m) |Field Strength (dBuV/m)| Measure Distance (m)
0.009~0.490 2400/F(kHz) 48.5-13.8 300
0.490~1.705 24000/F(kHz) 33.8-23 30

1.705~30.0 30 29 30
30~88 100 40 3
88~216 150 435 3

216~960 200 46 3
Above 960 500 54 3

Note 1: Test distance for frequencies at or above 30 MHz, measurements may be performed at a distance
other than the limit distance provided they are not performed in the near field and the emissions to

be measured can be detected by the measurement equipment. When performing measurements at
a distance other than that specified, the results shall be extrapolated to the specified distance using
an extrapolation factor of 20 dB/decade (inverse of linear distance for field-strength measurements,
inverse of linear distance-squared for power-density measurements).

Note 2: Test distance for frequencies at below 30 MHz, measurements may be performed at a distance

closer than the EUT limit distance; however, an attempt should be made to avoid making
measurements in the near field. When performing measurements below 30 MHz at a closer distance
than the limit distance, the results shall be extrapolated to the specified distance by either making
measurements at a minimum of two or more distances on at least one radial to determine the proper
extrapolation factor or by using the square of an inverse linear distance extrapolation factor (40
dB/decade). The test report shall specify the extrapolation method used to determine compliance of

the EUT.

3.7.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.
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3.7.3 Test Procedures

Test Method — General Information

X

Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. When performing measurements at a distance other than that specified, the results shall be
extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of linear
distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements).

The average emission levels shall be measured in [duty cycle = 98 or duty factor].

XX

For the transmitter unwanted emissions shall be measured using following options below:

XI Refer as DA 00-705, for spurious radiated emissions. The dwell time per channel of the hopping
signal is less than 100 ms, then the reading obtained with the 10 Hz VBW may be further adjusted
by a “duty cycle correction factor”, derived from 20log (dwell time/100 ms)

[l Forunwanted emissions into non-restricted bands. Peak conducted output power measured within
any 100 kHz outside the authorized frequency band shall be attenuated by at least 20 dB relative
to the maximum measured in-band peak PSD level.

X For unwanted emissions into restricted bands.

X Refer as ANSI C63.10, clause 4.1.4.2.3 (Reduced VBW). VBW = 1/T, where T is pulse time.

[] Refer as ANSI C63.10, clause 4.1.4.2.4 average value of pulsed emissions.

X Refer as ANSI C63.10, clause 11.12.2.4 measurement procedure peak limit.

[l Refer as ANSI C63.10, clause 11.12.2.3 measurement procedure Quasi-Peak limit.

For radiated measurement.

XI Refer as ANSI C63.10, clause 6.4 for radiated emissions below 30 MHz and test distance is 3m.

XI Refer as ANSI C63.10, clause 6.5 for radiated emissions 30 MHz to 1 GHz and test distance is 3m.

X Refer as ANSI C63.10, clause 6.6 for radiated emissions above 1 GHz and test distance is 3m.

The any unwanted emissions level shall not exceed the fundamental emission level.

XX

All amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible value
has no need to be reported.
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3.7.4 Test Setup

Transmitter Spurious and Out of Band Emissions (9 kHz - 30 MHz)

Semi Anechoic Chamber
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Magnetic field tests shall be performed in the frequency range of 9 kHz to 30 MHz using a calibrated loop

Transmitter Radiated Unwanted Emissions (below 1GHz)

Semi Anechoic Chamber
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Metal Ground Plane ]

Electric field tests shall be performed in the frequency range of 30 MHz to 1000 MHz using a calibrated
bi-log antenna.
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Transmitter Radiated Unwanted Emissions (above 1GHz)

Semi Anechoic Chamber
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s [
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Analyzer

Electric field tests shall be performed in the frequency range of 1 GHz to 10th harmonic of highest
fundamental frequency or 40 GHz using a calibrated horn antenna.

3.7.5 Transmitter Radiated Unwanted Emissions (Below 30MHz)

The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported. Any spurious which has more than 20 dB of margin compared to the applicable
limit is not necessarily reported.

3.7.6 Transmitter Radiated Unwanted Emissions
Refer as Appendix E.1~E.2
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4 Test Equipment and Calibration Data
Instrument for AC Conduction
Instrument Manufacturer Model No. Serial No. Spec. Calibration Calibration Due
Date Date
EMC Receiver R&S ESR-3 102051 9kHz ~ 3.6GHz 19/04/2016 18/04/2017
SCHWARZBECK
LISN MESS-ELEKTRO| NSLK 8127 8127-477 9kHz ~ 30MHz 26/01/2016 25/01/2017
NIK
LISN
) R&S ENV216 101295 9kHz ~ 30MHz NCR NCR
(Support Unit)
HUBER+SUHN 0761183202000
RF Cable-CON ER RG213/U 1 9kHz ~ 30MHz 24/10/2016 23/10/2017
EMI Filter LINDGREN LRE-2030 2651 < 450 Hz NCR NCR
Bluetooth Tester | ROHDEESCHW CBT 100959 Bluetooth Station 02/03/2016 01/03/2017
NCR : Non-Calibration Require
Instrument for Radiated Test
Instrument Manufacturer Model No. Serial No. Spec. Calibration Calibration Due
Date Date
3m Semi SIDT
Anechoic SAC-3M 03CHO03-HY 30MHz ~ 1GHz 28/11/2016 27/11/2017
FRANKONIA
Chamber
3m Semi SIDT
Anechoic SAC-3M 03CHO3-HY 1GHz ~ 18GHz 16/12/2015 15/12/2016
FRANKONIA
Chamber
Amplifier HP 8447D 2944A08033 10kHz ~ 1.3GHz 10/05/2016 09/05/2017
Amplifier KEYSIGHT 83017A MY53270197 1GHz ~ 26.5GHz 29/08/2016 28/08/2017
Spectrum R&S FSVv40 101513 9kHz ~ 40GHz 16/02/2016 15/02/2017
Bilog Antenna | SCHAFFNER CBL 6112D 2723 30MHz ~ 1GHz 01/10/2016 30/09/2017
Horn Antenna SCHW’?(RZBEC BBHA 9120D BBH@%}ZOD 1GHz ~ 18GHz 22/04/2016 21/04/2017
Horn Antenna SCHW‘}\(RZBEC BBHAO170 | BBHA9170154 | 18GHz ~ 40GHz 29/01/2016 28/01/2017
Loop Antenna TESEQ HLA 6120 31244 9 kHz~30 MHz 02/02/2015 01/02/2017
RF-Cable-high SUHNER SUHNER CB222 1GHz ~ 40GHz 28/10/2016 27/10/2017
RF Cable-R03m Jye Bao RG142 CB021 9kHz ~ 1GHz 27/10/2016 26/10/2017
Bluetooth Tester ROHD/ES‘§CHW CBT 100959 Bluetooth Station 02/03/2016 01/03/2017
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Instrument for Conducted Test

Instrument Manufacturer Model No. Serial No. Spec. Calibration Calibration Due
Date Date
Spectrum R&S FSV 40 101500 9kHz~40GHz 12/05/2016 11/05/ 2017
Analyzer
Power Sensor Anritsu MA2411B 917017 300MHz ~ 40GHz 04/02/2016 03/02/2017
Power Meter Anritsu ML2495A 949003 300MHz ~ 40GHz 04/02/2016 03/02/2017
Bluetooth Tester ROHD/fé‘ZSCHW CBT 100959 Bluetooth Station 02/03/2016 01/03/2017
Signal
R&S SMR40 100116 10MHz ~ 40GHz 21/07/2016 20/07/2017
Generator
HUBER+SUHN | SUCOFLEX_10
RF Cable-0.2m R P MY10709/4 30MHz ~ 26.5GHz 02/10/2016 01/10/2017
HUBER+SUHN | SUCOFLEX_10
RF Cable-0.2m R P MY10712/4 30MHz ~ 26.5GHz 02/10/2016 01/10/2017
HUBER+SUHN | SUCOFLEX_10
RF Cable-1.5m R . MY12583/4 30MHz ~ 26.5GHz 02/10/2016 01/10/2017
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seonron 1as.  AC Power-line Conducted Emissions Appendix |

AC Power-line Conducted Emissions Result

Operating Mode 1 Power Phase Neutral
Operating Function Adapter Mode
80 Level (dBuV) Date: 2016-12-02
70
50 : NCCIC/FCC-B
50\
40
30 ]
20
10
00.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz  dBuV dB  dBuV  dBuV dB dB
1 9.15 36.82 -19.89 55.91 36.56 ©0.180 0.22 Average
2 0.15 50.96 -14.95 65.91 50.64 ©.10 0.22 QP
3 0.17 31.91 -23.12 55.83 31.56 ©0.10 0.25 Average
4 0.17 46.10 -18.93 65.03 45.75 0.10 0.25 QP
5 0.20 28.77 -24.96 53.67 28.36 0.11 0.30 Average
6 0.20 42.82 -20.85 63.67 42.41 0.11 ©.30 QP
7 0.52 34.95 -11.05 46.00 34.73 0.12 0.10 Average
8 .52 39.65 -16.35 56.00 39.43 0.12 0.10 QP
9 3.40 32.46 -13.54 46.00 32.14 0.17 0.15 Average
10 3.40 42.06 -13.94 56.00 41.74 ©.17 0.15 QP
11 MAX 18.35 39.96 -10.84 50.00 39.39 0.37 0.20 Average
12 18.35 47.90 -12.10 60.00 47.33 ©.37 0.20 QP

Note 1: “>20dB” means emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found emissions (No emissions were detected.)
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seonron 1as.  AC Power-line Conducted Emissions Appendix |

AC Power-line Conducted Emissions Result

Operating Mode 1 Power Phase Line
Operating Function Adapter Mode
30 Level (dBuV) Date: 2016-12-02
70
60\ | NCCACIFCC-B
56 | NCCIICRCC-B-AV
Wi I I
a0l ‘ ' i
30
20
10
%1502 0.5 1 2 5 10 20 30
Frequency (MHz)

Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark

MHz  dBuV dB  dBuV  dBuV dB dB

1 0.16 34.42 -21.27 55.69 34.08 0.11 0.23 Average
2 0.16 48.49 -17.20 65.69 48.15 0.11 0.23 QP
3 .17 33.15 -21.57 54.72 32.78 ©.11 0.26 Average
4 0.17 47.17 -17.55 64.72 46.80 ©.11 0.26 QP
5 0.20 29.52 -24.15 53.67 29.11 ©.11 0.30 Average
6 0.20 41.85 -21.82 63.67 41.44 ©.11 0.30 QP
[ 7 MAX @.53 36.11 -9.89 46.80 35.89 0.12 0.10 Average |
8 0.53 40.68 -15.32 56.00 40.46 ©.12 0©.10 QP
9 3.42 33.25 -12.75 46.00 32.93 0.17 0.15 Average
10 3.42 44.27 -11.73 56.00 43.95 0.17 0.15 QP
11 18.62 38.33 -11.67 50.00 37.79 0.34 0.20 Average
12 18.62 46.17 -13.83 60.00 45.63 ©0.34 0.20 QP

Note 1: “>20dB” means emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found emissions (No emissions were detected.)
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seonron Las EBW-DSSResult Appendix A.1
Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (Hz) (Hz)
24GBT-BR1;1;1 922.5k 899.55k 900kF1D 920k 894.553k
24GBT-EDR21;1;1 1.34M 1.226M 1M23G1D 1.338M 1.216M
2.4GBT-EDR3;1;1;1 1.350M 1.226M 1M23G1D 1333 1.224M
SPORTON INTERNATIONAL INC. Page No. : Al of A3
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seonon L. EBW-DSSResult Appendix A.1
Result
Mode Result Limit P1-N dB P1-0BW
(Hz) (Hz) (Hz)
24G;BT-BR;1;1;1;2402;L;TN,VN Pass Inf 920k 897.051k
2.4G;BT-BR;1;1;1;2440;M;TN,VN Pass Inf 921.25k 894.553k
2.4G;BT-BR;1;1;1;2480;H;TN,VN Pass Inf 922.5k 899.55k
2.4G;BT-EDR2;1;1;1;2402;L;TN,VN Pass Inf 1.34M 1.219M
2.4G;BT-EDR2;1;1;1;2440;M;TN,VN Pass Inf 1.338M 1.216M
2.4G;BT-EDR2;1;1;1;2480;H;TN,VN Pass Inf 1.339M 1.226M
2.4G;BT-EDR3;1;1;1;2402;L;TN,VN Pass Inf 1.333M 1.224M
2.4G;BT-EDR3;1;1;1;2440;M;TN,VN Pass Inf 1.359M 1.226M
2.4G;BT-EDR3;1;1;1;2480;H;TN,VN Pass Inf 1.336M 1.226M
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seomon L. EBW-DSSResult Appendix A.1

i 2.4G;BT-BRBW. 1:Nant:1;Ch EBW;Band:2.4G;BT-EDR3;BWch:1MHz;Nss:1;Nant:L:Chi:2402MHz: TN.VN
[1ch Freq [0 (chFreq [lch Freq [ o [chFreq [
24026Hz 24026Hz 2402GHz 57 2402GHz
Span ikl Span Span =19 Span
25MHz s 25MHz 25MHz ;i 25MHz
REW REW REW e REW
10kHz 30| 10kHz 20kHz o 20kHz 3
VBW VBW VBW el VBW 3
30kHz <19 30kHz 100kHz o 100kHz
Sweep Time Sweep Time Sweep Time b Sweep Time :
100ms =5 100ms 100ms o4 100ms |
Detector Type s Detector Type Detector Type 554 Detector Type
- I ; ; — J0- . I I o ; - 5 I I — LR i I I o
Portl [~ } 2400756, 240156 24006 240256 240325/ 240075G 240156 240206 240256 2403251 Portl [~/ ] 2400756 240156 240G 240256 240325 2400756 240156 24026 240256 2403251
20dB(Hz) | FI-20dB(Hz) Fh-20dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Ha | Port 20dB(Hz) | FI-20dB(Hz) Fh-20dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(z) | Port
‘ 920k 2401556 240247G 897051k 24015536 | 2402456 | Inf 1 ‘ 1333M 2401336 24026636 1224M 24013826 | 24026066 | Inf 1
2.4G;BT-BR;BWch:1MHz:Nss:1:Nant:1:Cl :TN.VN EBW;Band:2.4G:BT-EDR3;BWch:1MHzNss:1;Nant:L:Ch:2440MHz: TN.VN
[1ch Freq [ o = [ o = [ IErs [ o
244GHz 244GHz 244GHz =15 2446GHz 57
Span 5 Span =H Span -15- Span 0+
25MHz 20+ 2.5MHz 30 2.5MHz 20+ 2.5MHz 'i’
RBW REW REW -25- REW el
10kHz 30| 10kHz 30~ 20kHz -30-| 20kHz 31;:
vBW vBw : vBW -35-] vBW e 3 |
30kHz 40 30kHz -40-] 100kHz -40-| 100kHz o
Sweep Time Sweep Time : Sweep Time 45| Sweep Time o5 : 3
100ms =1 100ms =15 : 100ms 50+ 100ms =y : ;
Detector Type .~ Detector Type 5 Detector Type 55 Detector Type 552
Peak Sample Peak 60+ Sample 60~ ;
'70_\ 1 I 1 1 I I 'm_\ I 1 I ‘ I 1 1 G 'ﬁS" I 1 I I 1 I 765_I I i 1 I I : I 1
Portl [/ 1 2438756 243056 248G 244056 244125 2438756 242056 244G 244056 2.44125¢ Portl [/ ] 2438756 243056 244G 244056 244125 2438756 243056 244G 244056 2441251
20dB(Hz) | FI-20dB(Hz) Fh-20dB(Hz) OBW(Hz]  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port 20dB(Hz) | FI-20d8(Hz) Fh-20dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(z) | Port
‘ 92125k 24395446 | 24404656 894553k | 24305436 | 2440442G | Inf 1 ‘ 1359M 24393186 24406766 1226M 24393746 | 24406G | Inf 1
2.4G;BT-BRBWc 1:Nant:1:Ch TNVN 2.4G;BT-EDR3;BW ch:1 MHzNss:1; :Ch:2480MHZTN,VN
[1Ch Freq [0 ([chFreq [0 [1Gh Freq [o [[hFreq [ 0"
248GH: 248GHz 248GHz = 2486Hz =
Span 10 Span 107 Span 107 Span 107
25MHz 20 2.5MHz 20-] 2.5MHz ;';: 2.5MHz z:
RBW RBW RBW REW i i
10kHz 30 10kHz 30+ 20kHz i: 20kHz 313:
VBW vBW VBW VBW : |
30kHz -40-| 0kHz -40- 100kH: i; i 100kHz j;i
Sweep Time Sweep Time Sweep Time i“ 1 Sweep Time ins—
100ms = 100ms =14 100ms w0l 100ms o i i
Detector Type ad Detector Type . Detector Type 5] Detector Type 55|
Peak Sample Peak 604 Sample 60- | |
q0- I ! ! — J0- ! I I — ; -5, ! I I — 65-, | I o —
Pertl [ } 2478156 247956 248G 248056 2481251 2478156 247056 248G 248056 2481251 Pertl [~ ] 2478756 247956 248G 248056 248125 2478756 247056 248G 248056 2481251
20dB(Hz) | FI-20dB(Hz) Fh-20dB(Hz) OBW(Hz  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Pert 204B(Hz) | FI-20dB(Hz) Fh-20dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
‘ 0225k 24795366 | 24804506 89955k 2470530 | 2480439G | Inf 1 ‘ 1336M 2479315  2480651G  1226M  2479365G | 2480501G | Inf 1
EBW;Band:2.4G:BT-EDR2:BWch:1MHz:Nss:1:Nant:1:Ch TNVN
[1ch Freq [0 (ichFreq [
24026Hz 24026Hz
Span 19 Span
25MHz ad 25MHz
RBW RBW
20kHz 30-] 20kHz :
VBW VBW :
100kHz 40+ 100kHz
Sweep Time Sweep Time ;
100ms = 100ms ;
Detector Type o0 Detector Type
Peak Sample
0, I ! ! I ] 70—, I o I I —
Portl [ } 2400756, 240156 2406 240256 240325/ 2400756 240156 24026 240256 2403251
20dB(Hz)  FI-20dB(Hz) Fh-20dB(Hz) OBW(Hz  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
‘ 134M 24013366 | 24026766 1219M 24013956 | 2402615G | Inf 1
EBW;Band:2.4G;BT-EDR2;BW. 1;Nant:1;Ch:24. :TNVN
[1ch Freq [ o (chFreq [
2446Hz 51 2446Hz
Span <9 Span
25MHz 159 2.5MHz
RBW 207 RBW
20kHz 7 2kHz
vBwW ;i: vew
100kHz 0. 100kHz
Sweep Time e Sweep Time
100ms = 100ms
Detector Type 55 Detecter Type
[P ||| 0 Sample
65+, I ; ! — 65 o I I I
Portl [~ } 2438756 243956 2486 244056 244125 2438756 243056 2446 244056 2441251
20dB(Hz) | FI-20dB(Hz) Fh-20dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Ha | Port
‘ 1338M  243033G 24406686 1216M 24303306 | 24406056 | Inf 1
EBW;Band:2.4G:BT-EDR2;BWch:IMHz:Nss:1;Nant:1:Ch:2480MHZTN.VN
[1ch Freq [ o = [ 5
248GHz - 248GHz -10-
Span 10+ Span 15+
2.5MHz 157 2.5MHz -20-
RBW 2 REW -25-]
20kHz ;;: 20kHz -30-
vBW vBw -35-|
100kH: jz: 100kH: -40-
Sweep Time 45 Sweep Time -45-]
100ms 7 100ms 50—,
Detector Type = Detector Type 55+
Peak d Sample 60~
'ﬁS" 1 I 1 1 I I '65_\ I o I I 1 1
Portl [/ 1 2478156 247956 248G 248056 2481251 2478756 247056 248G 248056 2481251
20dB(Hz) | FI-20dB(Hz) Fh-20dB(Hz) OBW(Hz]  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
1330M 24793236 24806616 1206M 24793746 | 248066 | Inf 1
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SPORTON LA Channel Separation-DSS Result Appendix A.2
Summary
Mode Max-Space Min-Space
(Hz) (Hz)
24GBT-BR1;1;1 1.002M 1.0005M

2.4G;BT-EDR2;1;1;1 1.0065M 988.5k

2.4G;BT-EDR3;1;1;1 1.002M 997 5k
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SPORTON LAB. Channel Separation-DSS Result Appendix A.2
Result
Mode Result FI Fh Ch.Space Limit
(Hz) (Hz) (Hz) (Hz)
2.4G;BT-BR;1;1;1;2402;,L; TN,VN Pass 2.402056G 2.403058G 1.002M 612.72k
2.4G;BT-BR;1;1;1;2440;M;TN,VN Pass 2.439983G 2.440983G 1.0005M 613.5525k
2.4G;BT-BR;1;1;1;2480;H;TN,VN Pass 2.478975G 2.479976G 1.0005M 614.385k
24G;BT-EDR2;1;1;1;2402;L;TN,VN Pass 2.401986G 2.402992G 1.0065M 892.44k
2.4G;BT-EDR2;1;1;1;2440;M;TN,VN Pass 2.439984G 2.440985G 1.0005M 891.108k
2.4G;BT-EDR2;1;1;1;2480;H;TN,VN Pass 2.478989G 2479977G 988.5k 891.774k
2.4G;BT-EDR3;1;1;1;2402;L;TN,VN Pass 2.401989G 2.402991G 1.002M 887.778k
2.4G;BT-EDR3;1;1;1;2440;M;TN,VN Pass 2.439984G 2.440983G 999k 905.094k
2.4G;BT-EDR3;1;1;1;2480;H;TN,VN Pass 2.478978G 2.479976G 997.5k 889.776k
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SPORTON LAB.

Channel Separation-DSS Result

Appendix A.2

Channel Separation;Band:2.4G;BT-BR;BWch:1MHz;Nss:1;Nant:1;Ch:2.402G/2.403GHZ;TN.VN

-10-|

15-

_20-|

25|

30—

_35-|

40—

45—

50, | | | | | | | | | ' \ | \ \ |
2401G 24012G 24014G 2.4016G 24018G 2.402G 2.4022G 24024G 24026G 24028G 2403G 24032G 24034G 240366 2.4038G 2404G

Portl |/

Ch Freq

2.402G/2403G

Detector

Peak

FI{Hz) Fh{Hz)
24020566 2.403058G

Ch.Space(Hz) | Limit{Hz)
1.002M 61272k

Channel Separation;Band:2.4G;BT-BR;BWch:1MHz;Nss:1;Nant:1;Ch:2.44G/2.441GHz;TN,VN

10-

15~

-20-

_25-

-30-|

35—

40—

_45-|

=50, | | ! | | | | | \ | | | | | |
2.439G 24392G 2.4394G 243966 24398G 244G 2.4402G 2.4404G 2.4406G 2.4408G 2441G 24412G 24414G 2.4416G 24418G 24426

Portl [~/

Ch Freq

2.44G/24416G

Span

3MHz

REBW

30kHz

VBW

100kHz

Sweep

100ms

Detector

Peak

FI{Hz} Fh{Hz}
24399836 2.440983G

Ch.Space(Hz) | Limit{Hz)
1.0005M 613.5525k

Channel Separation;Band:2.4G;BT-BR;BWch:1MHzNss:1;Nant:1;Ch:2.48G/2.479GHZTN.VN

5

-10-|

15-|

_20-|

_25-|

30—

_35-

40—

45—

=50, ! ! ! | | ! | | ! | ! | ! ! '
2478G 24782G 24784G 2.4786G 24T788G 2.479G 2.4792G 24794G 24796G 24798G 248G 24802G 24804G 24806G 2.4808G 2481G

1 o1 [~

Ch Fregq

2.48G/2.479G

Span

3MHz

REW

30kHz

FI{Hz) Fh(Hz)
24789756 2.479976G

Ch.Space(Hz) | Limit{Hz)
1.0005M 614,385k

Channel Separation;Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;Nant:1;Ch:2.402G/2.403GHZ, TN.VN

10—
15—
-20-
-75-
30—
35—
40—
45|
-50-]
55|

SELE] ! ! ! | | ! ! ! ! ! ! | ! ! !
2401G 24012G 24014G 2.4016G 24018G 2.402G 2.4022G 24024G 24026G 2.4028G 2403G 24032G 24034G 240366 2.4038G 2404G

Portl [~/

Ch Freq

2.402G/2403G

Span

3MHz

RBW

30kHz

VBW

100kHz

Peak

Fi(Hz) Fh(Hz)
2401986G  2.402092G

Ch.Space(Hz) | Limit{Hz)
1.0065M 89244k

‘Channel Separation;Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;:Nant:1,Ch:2.44G/2.441GHZTN,VN

5

-10-
15—
-20-
25—
-30-
35—
40—
45—
50—
-55-

=L ' ' ' | i ' ' ' ' ' ' | ' ' '
2.430G 2.4302G 24394G 2.4396G 24398G 244G 2.4402G 24404G 2.4406G 2.4408G 2441G 24412G 2.4414G 244166 2.4418G 2442G

Portl [

Ch Freq
244G/2441G
Span

3MHz

FI(Hz) Fh{Hz)
2.439984G 2.440985G

Ch.Space(Hz) | Limit{Hz)
1.0005M 891,108k

Channel Separation;Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;Nant:1,Ch:2.48G/2.479GHZ;TN,VN

-10-
15—
20—
-75-
-30-
-35-
40—
_45-]
50—
55|

60—, ! ! | | | | | | ! | ! | ! | !
2478G 24782G 24784G 2.4786G 24TB8G 2.479G 24792G 24794G 24796G 24798G 248G 24802G 2.4804G 24806G 2.4808G 2481G

Portl [/

Ch Freq

248G/2.479G

Span

3MHz

REW

30kHz

VBW

100kHz

Sweep

100ms

Detector

Peak

FI{Hz) Fh{Hz)
2.478389G 2.479977G

Ch.Space(Hz) | Limit{Hz)
983.5k 891774k

Channel Separation;Band:2.4G;BT-EDR3;BWch:1MHz;Nss:1;Nant:1;Ch:2.402G/2.403GHz; TN.VN

= Portl [~
-10- ;
15- Ch Freq
20— 2.402G/2.403G
= Span
3MHz
<19 RBW
=54 30kHz
-40- VBW
ey Tk |
50— Sweep
55+ 100ms
-60-| | ! ! | | ! | | ! | | | | | | petetor
24016 24012G 24014G 240166 24018G 24026 2.4022G 24024G 240265G 24028G 24036 240326 240246 240366 24033G 24046 | |Peak

Fl{Hz) Fh(Hz)
2.401989G 2.402991G

Ch.Space(Hz) | Limit(Hz)
1.002M 887778k

Channel Separation;Band:2.4G;ET-EDR3;BWch:1MHz;Nss:1;Nant:1;Ch:2.44G/2.441GHz,TN,VN

=9 Portl [~
-10-] -
Ch Freq
15
244G/2.441G
-20 Span
-25- 3MHz
30~ REW
30kHz
35
VBW
<A 100kHz
-45- Sweep
50 100rns
= Detector
e 1 1 1 1 1 1 I I 1 ] 1 1 1 1 I
2439G 24392G 243946 243966 24398G 244G 244026 24404G 2A4060 244086 2A41G 244126 244146 244166 244186 24426 |Peak

Fl{Hz) Fh({Hz) Ch.Space(Hz) | Limit(Hz)
24390840 2.440083G 999k 905.094k

Channel Separation;Band:2.4G;ET-EDR3;BWch:1MHz;Nss:1;Nant:1;Ch:2.48G/2.479GHz;TN,VN

<9 Portl [~
-10- -
15- Ch Freq
20 248G/2.479G
= Span
3MHz
<A REW
-35 30kHz
-40- vBW
Iy oo |
50~ Sweep
55 100ms
-m_\ 1 1 1 1 1 1 I I 1 1 1 1 1 1 I Detector
2478G 24782G 2AT84G 247866 247886 2479G 24792G 24794G 24796G 24798G 248G 24802G 24804G 248066 24808G 2481G | Peak

Fl{Hz) Fh(Hz)
24789786 2.479976G

Ch.Space(Hz) | Limit(Hz)
997.5k 889,776k

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-327-0973

A3 of A3
6N1002
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SPORTON LAB. PowerPK-DSS Result Appendix B.1
Summary
Mode Sum Sum EIRP EIRP
(dBm) (W) (dBm) (W)
24GBT-BR1;1;1 5.51 0.00356 7.85 0.0061
24GBT-EDR2;1;1;1 465 0.00292 6.99 0.005
24GBT-EDR3;1;1;1 484 0.00305 7.18 0.00522
SPORTON INTERNATIONAL INC. Page No. B1 of B2
TEL : 886-3-327-3456 Report No. : 6N1002

FAX : 886-3-327-0973




SPORTON LAB. PowerPK-DSS Result Appendix B.1
Result
Mode Result DG Sum Sum Lim. EIRP EIRP Lim. P1
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm)
2.4G;BT-BR;1;1;1;2402;L;TN,VN Pass 2.34 4.56 21.00 6.90 27.00 4.56
2.4G;BT-BR;1;1;1;2440;M;TN,VN Pass 2.34 5.31 21.00 7.65 27.00 5.31
2.4G;BT-BR;1;1;1;2480;H;TN,VN Pass 2.34 5.51 21.00 7.85 27.00 5.51
24G;BT-EDR2;1;1;1;2402;L;TN,VN Pass 2.34 3.36 21.00 5.70 27.00 3.36
2.4G;BT-EDR2;1;1;1;2440;M;TN,VN Pass 2.34 4.16 21.00 6.50 27.00 4.16
2.4G;BT-EDR2;1;1;1;2480;H;TN,VN Pass 2.34 4.65 21.00 6.99 27.00 4.65
2.4G;BT-EDR3;1;1;1;2402;L;TN,VN Pass 2.34 3.66 21.00 6.00 27.00 3.66
2.4G;BT-EDR3;1;1;1;2440;M;TN,VN Pass 2.34 457 21.00 6.91 27.00 457
2.4G;BT-EDR3;1;1;1;2480;H;TN,VN Pass 2.34 484 21.00 7.18 27.00 484
SPORTON INTERNATIONAL INC. Page No. : B2 of B2
TEL : 886-3-327-3456 Report No. : 6N1002

FAX : 886-3-327-0973



SPORTON LAs. PowerAV-DSS Result Appendix B.2
Summary
Mode Sum Sum EIRP EIRP
(dBm) W) (dBm) (W)
2.4G;BT-BR;1;1;1 5.25 0.00335 7.59 0.00574
2.4G;BT-EDR2;1;1;1 1.88 0.00154 4.22 0.00264
2.4G;BT-EDR3;1;1;1 1.73 0.00149 4.07 0.00255
SPORTON INTERNATIONAL INC. Page No. B1 of B2
TEL : 886-3-327-3456 Report No. 6N1002

FAX : 886-3-327-0973




SPORTON LAs. PowerAV-DSS Result Appendix B.2
Result
Mode Result DG Sum Sum Lim. EIRP EIRP Lim. P1
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm)
2.4G;BT-BR;1;1;1;2402;L; TN,VN Pass 2.34 4.33 21.00 6.67 27.00 4.33
2.4G;BT-BR;1;1;1;2440;M;TN,VN Pass 2.34 5.08 21.00 742 27.00 5.08
2.4G;BT-BR;1;1;1;2480;H;TN,VN Pass 2.34 5.25 21.00 7.59 27.00 5.25
2.4G;BT-EDR2;1;1;1;2402;L;TN,VN Pass 2.34 043 21.00 2.77 27.00 0.43
2.4G;BT-EDR2;1;1;1;2440;M;TN,VN Pass 2.34 1.39 21.00 3.73 27.00 1.39
2.4G;BT-EDR2;1;1;1;2480;H;TN,VN Pass 2.34 1.88 21.00 4.22 27.00 1.88
2.4G;BT-EDR3;1;1;1;2402;L;TN,VN Pass 2.34 0.59 21.00 2.93 27.00 0.59
2.4G;BT-EDR3;1;1;1;2440;M;TN,VN Pass 2.34 1.55 21.00 3.89 27.00 1.55
2.4G;BT-EDR3;1;1;1;2480;H;TN,VN Pass 2.34 1.73 21.00 4.07 27.00 1.73
SPORTON INTERNATIONAL INC. Page No. B2 of B2
TEL : 886-3-327-3456 Report No. 6N1002

FAX : 886-3-327-0973



SPORTON LA Hopping Channel and Bandedge-DSS Result Appendix C.1
Summary
Mode Max-Hop No
2.4G;BT-BR;1;1;1 79

2.4G;BT-EDR2;1;1;1 79

2.4G;BT-EDR3;1;1;1 79
SPORTON INTERNATIONAL INC. Page No. : ClofC3
TEL : 886-3-327-3456 Report No. : 6N1002

FAX : 886-3-327-0973



SPORTON LA Hopping Channel and Bandedge-DSS Result Appendix C.1
Result
Mode Result Hopping No Limit
2.4G;BT-BR;1;1;1;2440;M;TN,VN Pass 79 15

2.4G;BT-EDR2;1;1;1;2440;M;TN,VN Pass 79 15
2.4G;BT-EDR3;1;1;1;2440;M;TN,VN Pass 79 15

SPORTON INTERNATIONAL INC. : C20ofC3

TEL : 886-3-327-3456 : 6N1002

FAX : 886-3-327-0973




SPORTON LAB.

Hopping Channel and Bandedge-DSS Result

Appendix C.1

Hopping Channel Number;Band:2.4G;BT-BR;BWch:1MHz;Nss:1;Nant:1;Ch:Hopping; TN.VN

419 Portl [
0- -
Hepping Mo
10~ 79
Span
-0 83.5MHz
-30-| RBW
100kHz
40 VBW
50— 300kHz
Sweep
60— 8.01ms
Detector
70, | | | | | | ! o ,—|
24G 241G 242G 243G 244G 245G 246G 247G 248356, | |Peak

Hopping Mo | Limit
9 15

Channel Hopping Bandedge in Non-Restriction Band;Band:2.4G;BT-BR;BWch:1MHz;Nss:1;Nant:1;Ch:Hopping;TN.VN

Hopping Channel Number;Band:2.4G;BT-EDR3;BWch:1MHz;Nss:1;Nant:1;Ch:Hopping; TN,VN

=19 Portl [/
0- -
Hopping No
10~ 79
Span
= 83.5MHz
_30-| RBW
100kHz
40 VBW
_50-] 300kHz
Sweep
60 8.01ms
Detector
-0 | \ ! | | | | o ,—‘
24G 241G 242G 243G 244G 245G 246G 2416 248356 | |Peak

Hopping Mo | Limit
79 15

Channel Hopping Bandedge in Non-Restriction Band;Band:2.4G;BT-EDR3;BWch:1MHz;Nss:1;Nant:1;Ch:Hopping; TN.VN

i Portl [~ 49 Portl [
0 - 0 -
Span Span
10 120MHz -10- 120MHz
P RBW = RBW
100kHz 100kHz
=30+ VBW -30- VBW
E [300kHz |
40+ -40-
Sweep Sweep
-50 ] 8.01ms -50 - B.01ms
Detector Detector
9 Peak e i ¥ Peak
) | : (S
70} | ' 70, | i | | | | | | | L | ]
238G 249G 256G 238G 239G 24G 241G 242G 2436 284G 245G 246G 247G 248G 249G 25G
Limit(dBm)  Ref{Hz] Ref{dBm] BE-I{Hz) BE-I{dBm) BE-h(Hz) BE-h({dBm) Limit(dBm]  Ref{Hz) Ref{dBm) BE-I{Hz) BE-I{dBm) BE-h(Hz) BE-h(dBm)
-14.81 246316G 519 2.30326G -57.78 2.485135G -5817 -18.52 2477155G 148 2.39887G -59.21 2.489785G -58.51
Channel Hopping Bandedge in Restriction Band;Band:2.4G;BT-BR;BWch:1MHz:Nss:1;Nant:1:Ch:Hopping:TN,VN Channel Hopping Bandedge in Restriction Band;Band:2.4G;BT-EDR3;BWch:1MHz:Nss:1:Nant:1:Ch:Hopping; TN,VN
[ 105 : : f n [ - [ 5
| ! an v Ak ' an
122: ,—|]:0MHZ ARAAAHP AR AN AR NAAARA A ARRAAMANT RS ANAS L ’—|1:0MH1
90- | ; RBW ; REW
85— 1MHz 1MHz
80| 3 3 VBW 3 VBW
75-] 3MHz 3MHz
70- % % Sweep % Sweep
65- : : 8.01lms : 8.01ms
60- ! : Detector : Detector
55- | i Peak : Peak
50- ; : ;
45- ! 1 !
40-) | | | | | | | | | L | . 40- | | | | | | | | | L | |
238G 239G 246G 2416 242G 243G 244G 245G 246G 247G 248G 249G 235G 238G 239G 24G 241G 242G 243G 244G 245G 246G 247G 248G 249G 25G
Ref(Hz) Ref(dBuV/m) BE-I(Hz) PK(dBuV/m) AV(dBuV/m) BE-h(Hz) PK(dBuV/m)  AV(dBuV/m) LimPK(dBuY/ LimAV(dBuV/ TxOn(ms) | DCF(dB) Ref(Hz) Ref(dBuV/m) BE-I(Hz) PK(dBuV/m) = AV(dBuV/m) BE-h{Hz) PK(dBuV/m) AV(dBuV/m) LimPK(dBuV/ LimAV(dBuV/ TxOn(ms)  DCF(dB)
2.446855G 102.99 2.3833156 48.56 17.78 2490556 493 1852 74 54 2.892 -30.78 2.462005G 10191 2.38051G 48.22 1751 2.48788G 49.44 1874 74 54 2915 -30.71
Hopping Channel Number;Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;Nant:1;Ch:Hopping; TN.VN
415 Portl [~
0- -
Hopping Mo
-10- 79
Span
i 83.5MHz
30— RBW
100kHz
40| VBW
50| 300kHz
Sweep
-60+ 8.01ms
Detector
246G 2416 242G 2436 244G 245G 246G 247G 248356| | | Peak
Hopping Mo | Limit
79 15
Channel Hopping Bandedge in Non-Restriction Band;Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;Nant:1;Ch:Hopping;TN,VN
L I ; Portl [~/
0 -
Span
10 120MHz
] RBW
100kHz
=30+ VBW
300kHz
40
Sweep
50| 8.01ms
Detector
A J Peak
70, . i \ ‘ . . ‘ . . o \ .
238G 2396 246G 2416 242G 2436 2446 245G 246G 2476 2486 249G 25G
Limit(dBm)  Ref(Hz) Ref(dBm) BE-I{Hz) BE-I{dBm) | BE-h(Hz) EE-h(dBm)
-18.62 2461G 138 23934856 -58.89 248482G -58
Channel Hopping Bandedge in Restriction Band;Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;Nant:1;Ch:Hopping;TN.VN
Py 3 Span
VAR A S A : ’—|12(]MHZ
: REW
i 1MHz
: VBW
i 3MHz
Sweep
3 8.01ms
Detector
! Peak
: (S
a0} ; . . : . . . : . — !
238G 239G 246G 241G 242G 243G 244G 245G 246G 247G 248G 249G 235G
Ref(Hz) Ref(dBuV/m) BE-I(Hz) PK(dBuV/m) AV{dBuV/m) BE-h{Hz) PK(dBuV/m) = AW([dBuV/m] LimPK(dBuV/ LimAV({dBuY/ Tx On{ms) DCF(dB)
2.458165G 101.39 2.381395G 4832 17.61 2.489515G 49.15 1844 4 54 2914 -30.71
SPORTON INTERNATIONAL INC. Page No. : C3ofC3
TEL : 886-3-327-3456 Report No. : 6N1002

FAX : 886-3-327-0973



SPORTON LAB. Dwell Time-DSS Result Appendix C.2
Summary
Mode Max-Dwell
(s)
2.4G;BT-BR;1;1;1 308.2872m
2.4G;BT-EDR2;1;1;1 310.6324m
2.4G;BT-EDR3;1;1;1 310.739m
SPORTON INTERNATIONAL INC. Page No. : ClofC3
TEL : 886-3-327-3456 Report No. : 6N1002

FAX : 886-3-327-0973




SPORTON LAB. Dwell Time-DSS Result Appendix C.2
Result
Mode Result Period Dwell Limit Tx On
(s) (s) (s) (s)
2.4G;BT-BR;1;1;1;2440;M;TN,VN Pass 316 308.2872m 400m 2.892m
2.4G;BT-EDR2;1;1;1;2440;M;TN,VN Pass 316 310.6324m 400m 2.914m
2.4G;BT-EDR3;1;1;1;2440;M;TN,VN Pass 316 310.739m 400m 2.915m
SPORTON INTERNATIONAL INC. C20of C3
TEL : 886-3-327-3456 6N1002

FAX : 886-3-327-0973




SPORTON LAG. Dwell Time-DSS Result Appendix C.2

Dwell Time;Band:2.4G;BT-BR;BWch:1MHz;Nss:1;Nant:1;Ch:2440MHz, TN.VN

b Portl [/

1 [ Ch Freq

=9 244GHz

30 RBW

d 300kHz
VBW

,50_ I —

60+ Sweep Time
Bms

70 TX Time

-80- 2.892ms

90-, |

' ] ] ' ' ! ' ! ' ! ]
0 5000 1m  15m 2m 25m 3m 35m 4m 45m 5m  55m 6m  65m Tm  75m  8m
Period(s) Dwell(s) Limit(s) Tx Onis)

316 308.2872m 400m 2.892m

Dwell Time;Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;Nant:1;Ch:2440MHzTN,VN

b Portl [/
104 r .
Ch Freq
-20 244GHz
30| RBW
300kHz
407 VBW

-50 1MHz

Sweep Time

-60 |
&ms

70 TA Time

-80 -] 2.914ms

S50, | ! | | | | ] ! ] ! ] ! ] | | !

0 500u 1m 15m 2Zm 25m 3m 35m 4m 45m S5m  55m 6m  65m Tm  I5m  8m
Period(s) Dhwell(s) Limit(s) Tx Onis)
316 310.6324m 400m 2914m
Dwell Time;Band:2.4G;BT-EDR3;BW<ch:1MHz;Nss:1;Nant:1;Ch:2440MHz,TN.VN
0 Portl [~/

-10 r -
Ch Freq

20 [zas6rz |

30| RBW

o 300kHz

i VBW

-50-] 1MHz

60 Sweep Time
Bms

-70] TH Time

80| 2915ms

-%_I 1 1 I I I I ] 1 ] 1 ] 1 ] I I 1

0 5000 1m  15m  2m  25m  3m  35m 4m  45m  5m  55m  6m  65m  Tm  75m  8m
Period(s) Dwell(s) Lirmnit(s) Tx Onis)
316 310.739m 400m 2915m
SPORTON INTERNATIONAL INC. Page No. : C30fC3
TEL : 886-3-327-3456 Report No. : 6N1002

FAX : 886-3-327-0973



seonron L. CSENdB-DSS Result Appendix D
Summary
Mode Result Ref Ref Limit Freq Level Freq Level Freq Level Freq Level Port
(Hz) (dBm) (dBm) (Hz) (dBm) (Hz) (dBm) (Hz) (dBm) (Hz) (dBm)
24G;BT-EDR2;1;1;1;2402;L;TN,VN Pass 2.401837G -1.87 -21.87 2.129232G 61.11 2.399888G -56.68 2.484088G -59.42 16.233417G -52.16 1
SPORTON INTERNATIONAL INC. Page No. . D1 of D5
TEL : 886-3-327-3456 Report No. : 6N1002

FAX : 886-3-327-0973



seomton cas CSENdB-DSS Result Appendix D
Result
Mode Result Ref Ref Limit Freq Level Freq Level Freq Level Freq Level Port
(Hz) (dBm) (dBm) (Hz) (dBm) (Hz) (dBm) (Hz) (dBm) (Hz) (dBm)
2.4G;BT-BR;1;1;1;2402;,L; TN,VN Pass 2.401837G 3.46 -16.54 880.112M -59.48 2.399976G -56.41 2.48456G -59.44 3.200335G -53.01 1
2.4G;BT-BR;1;1;1;2440;M;TN,VN Pass 2.44008G 4.14 -15.86 2.395632G -60.38 2.399012G -60.55 2.485492G -58.91 16.224974G -52.74 1
2.4G;BT-BR;1;1;1;2480;H;TN,VN Pass 2.479993G 4.10 -15.90 864.72M -60.84 2.398G -60.26 2.48414G -58.60 17.61243G -52.88 1
24G;BT-EDR2;1;1;1;2402;L;TN,VN Pass 2.401837G -1.87 -21.87 2.129232G 61.11 2.399888G -56.68 2.484088G -59.42 16.233417G -52.16 1
24G;BT-EDR2;1;1;1;2440;M;TN,VN Pass 2.44008G -1.49 -21.49 725.008M -60.56 2.398932G -60.18 2.483696G -59.63 24 83677G -53.14 1
2.4G;BT-EDR2;1;1;1;2480;H;TN,VN Pass 2.479993G -0.43 -20.43 805.52M -60.25 2.398472G -59.86 2.483528G -58.35 16.239045G -52.89 1
2.4G;BT-EDR3;1;1;1;2402;L;TN,UN Pass 2.401837G -1.39 -21.39 764.08M -60.95 2.399872G -57.23 2.485076G -59.72 23.595658G -52.89 1
2.4G;BT-EDR3;1;1;1;2440;M;TN,VN Pass 2.439746G -0.83 -20.83 864.72M -61.03 2.398564G -60.10 2.484296G -59.81 16.208088G -53.05 1
2.4G;BT-EDR3;1;1;1;2480;H;TN,VN Pass 2.479993G -0.98 -20.98 850.512M -60.93 2.399624G -59.89 2.484648G -59.05 23.536558G -52.82 1
SPORTON INTERNATIONAL INC. Page No. . D2 of D5
TEL : 886-3-327-3456 Report No. : 6N1002

FAX : 886-3-327-0973



SPORTON LAB.

CSENdB-DSS Result

Appendix D

CSE in non-restricted band;PK:Band:2.4G;BT-BR:BWch:1MHz:Nss:1;Nant:1;Ch:2402MHZTN.VN

CSE in non-restricted band;PK;Band:2.4G;BT-BR;BWc

i B Portl [~/ £ Portl [/
0-| 0-|
-10-| -10-|
20| ] 20|
-30-| -30-|
-40- 40—
-50-| -50-|
60 50—
70, . \ 70-} , . . , . } . . } } } L 70, , , 70-, | . . . } . \ . } . . o
23986 2456 2.48556G 30M 26 46 66 8G 106 126 14G 16G 186 206 226 24G 256G 23986 245G 248556 30M 26 46 6G 8G 106 126 146 166G 186 206 226 246G 256
Ref(Hz) Ref(dBm)  Limit(dBm) Freq(Hz)  Level(dBm) Freq{Hz)  Level(dBm) Freq{Hz)  Level(dBm) Freq(Hz) | LevelldBm) Port Ref(Hz) Ref(dBm)  Limit(dBm) Freq(Hz) | Level{dBm) Freq{Hz)  Level(dBm) Freq{Hz)  LevelidBm) Freq(Hz) | Level({dBm) Port
2401837G 346 -16.54 880.112M -59.48 2399976G  -56.41 248456G -59.44 32003356 | -53.01 1 2479993G 410 -15.90 864.72M -60.84 2.398G -60.26 248414G -58.60 1761243G | -5288 1
CSE in non-restricted band;PK;Band:2.4G;BT-BR;BWch:1MHz;Nss:1;Nant:1;Ch:2440MHZ;TN,VN CSE in non-restricted d :2.4G:BT-EDRZ;BWch:1 1:C TN,VN
i B Portl [~/ B 0 Portl [/
0 0 -10- -10-
-10- -10- . —
20 20
-30-| -30-|
-30-| -30-|
-40- -40-
-40- -40-
50— 50 -50-| -50-|
-60-, 60 rau—l -60-
'm_u 1 I '7“-‘ I I [ I I i 1 1 I i i 1 [} '70-” I I '70-‘ I I [ I I ] I i I ] ] I I
23986 245G 248556 30M 26 4G 6G 8G 106 126 14G 16G 186G 206 22G 24G 256G 2398G 245G 248556 30M 26 4G 6G 8G 106 126 146 166G 186 206G 226 4G 256
Ref(Hz) Ref(dBm)  Limit(dBm) Freq(Hz)  Level(dBm) Freq(Hz)  Level(dBm) Freq(Hz)  Level(dBm) Freq(Hz) | Level(dBm) Port Ref(Hz) Ref(dBm)  Limit(dBm) Freq(Hz) | Level(dBm) Freq{Hz)  Level(dBm) Freq{Hz)  Level{dBm) Freq(Hz) | Level({dBm) Port
2.44008G 414 -15.86 23956326 -6038 23990126 -60.55 24854926 -5891 16.224974G | -52.74 1 2401837G | -1.87 -2187 21292326 | -6111 2.399888G  -56.68 24840886 -59.42 16.233417G | -52.16 1
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SPORTON LAB.

CSENdB-DSS Result

Appendix D

CSE in non-restricted :PK; :2.4G;BT-EDR 1;Nant:1;Cl TN,VN CSE in non-restricted i :2.4G;BT-ED 1.l TN,VN
[ o [ o 0 0- Portl [/of )
-10- 10+ -10- -10-
-20- ] -20- oo T T S - — —1—1 -20-| -20- — P o — P— — ——
-30- -30- -30- -30-
-40- -40-| -40- -40-
-50- 50+ -50- -50-
-60-) -60-| -60-) -60-|
-70-, ' ' -70-, | ' ' ' ' ' ' ' ' ' ' -10=y, -70-, ' ' ' ' ' ' ' ' ' ' |
23986 2456 248556 30M 26 46 6G 86 106 126 16G 186 206 226 246 2.398G 30M 46 6G 86 106 126 166 186 206 226 246 256
[ Ref(Hz)  Ref(dBm] | Limit(dBm)  FreqHz)  Level(dBm] FreqHz)  Level(dBm) Freq(Hz  Level(dBm) | Freq(Hz) Ref(Hz) | Ref(dBm]  Limit(dBm) Freq(Hz)  Level(dBm] Freq(Hz)  Level(dBm) | Freq(Hz) | Level(dBm) Freq(Hz) | Level(dBm)  Fort |
2440086 149 -21.49 T5008M 6056 23989326 -603 24836966 -50.63 826776 24018376 -139 2139 T64.08M  -6095 23098726 -57.23 24850766 | -50.72 235056586  -5289 i
CSE in non-restricted band; :2.46G:BT-EDR 1:Nant:1;0 TNVN CSE in non-restricted band; :2.4G;BT-ED| 1;C TNVN
[ o [ o 0 0- Portl [/of )
-10- 10+ -10- -10-
-1 . 20 L S - - - — - 20— 0- 1= e = _ = =
-30- 30+ -30- -30-
-40- -40-| -40- -40-
-50- 50+ -50- -50-
-60- -60- -60- -60-
-70-, ' | -70-, n n ' n n n ' n n n ' | -70-, -70-; n ' n n ' n n ' ' n |
23986 2456 2.4855G 30M 26 46 6G 8G 106 126 16G 186 206 226 24G 256 23986 30M 46 6G 8G 106 126 166G 186 206 226 246G 256
[ Ref(Hz)  Ref(dBm] | Limit(dBm)  Freq(Hz)  Level(dBm] Freq(Hz)  Level(dBm) Freq(Hz)  Level(dBm) | Freq(Hz) Ref(Hz) | Ref(dBm]  Limit(dBm) | Freq(Hz)  Level(dBm] Freq(Hz)  Level(dBm) | Freq(Hz) | Level(dBm) Freq(Hz) | Level(dBm)  Port |
24799936 043 2043 BOS52M 6025 23984726 -59.86 24835286 -58.35 16.239045G 24397466 083 -2083 B64T2M 6103 23985646 -60.10 24842966 | -59.81 16.2080886  -53.05 i
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SPORTON LAB.

CSENdB-DSS Result

Appendix D

CSE in non-restricted band:PK:Band:2.4G;BT-EDR3;BWc 1:Nant:1;C -TN.VN

0 u Pottl [~ |
10 -10-

-20-1 = 20- L ————— —— — —+—

30 -30-

-40- 40—

50 -50-|

_60-, -60-|

70|, I ] 70~ I . . . I I . —

23986 2456 248556 30M 26 46 6G 86 106 126 146 16G 186 206 226 24G 256

Ref(Hz)  Ref(dBm) | Limit(dBr) | Freq(Hz)  Level(dBm) FreqiHz)  Level(dBm) FreqHiz)  Level(dBm) Freq(Hz) | Level(dBm) Port
24790036 088 -2088 850.512M  -6023 23006246 5080 24806486 -50.05 235365586 | -52.82 1
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somTon Las. RSE TX below 1GHz Result Appendix E.1
Summary
Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments
(Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (HIV) (°) (m)
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 30M 33.64 40.00 -6.36 -4.75 3 Vv NaN NaN -
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somTon Las. RSE TX below 1GHz Result Appendix E.1
Result
Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments
(Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (HIV) (°) (m)

2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 30M 29.10 40.00 -10.90 -4.75 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 159.98M 32.30 4350 -11.20 -10.05 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 239.52M 37.30 46.00 -8.70 -8.06 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 408.3M 28.51 46.00 -17.49 247 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 456.8M 28.02 46.00 -17.98 -1.99 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 612M 27.90 46.00 -18.10 -0.14 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 30M 33.64 40.00 -6.36 -4.75 3 v NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 119.24M 28.94 43.50 -14.56 -8.35 3 v NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 237.58M 28.84 46.00 -17.16 -8.30 3 v NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 402.48M 2453 46.00 -21.47 -2.53 3 v NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 547.98M 26.59 46.00 -19.41 -0.50 3 v NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 800.18M 29.18 46.00 -16.82 1.60 3 v NaN NaN -
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SPORTON LAB. H
RSE TX below 1GHz Result Appendix E.1
RE TX below 1GHz;Band:2.4G;BT-BR;BWch:1MHz;Nss:1;Nant:1;Ch:2440MHz; AC Adapter
130- Lim.PK [~
120
PK. e
100-
80-
60-
—
4p-—
20_
0- | | ! ! o o ! o o ! i o |
300 100M 1500 20004 25004 3000 35004 40004 45004 50084 S50M GO0N 6500 700N 7500 80OMB50KM 900MI50M 16
110V 60HZ
EUT= X axis
Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB) | Distim) Pol.(H/V} Azimuth("} Height(m)} Comments
PK  30M 29.10 40.00 -10.90 -4.75 3 H MNaM NaM -
PK 159.98M 3230 43.50 -11.20 -10.05 3 H Mak NaM -
PK 239.52M 37.30 46.00 -8.70 -8.06 3 H MNak MNaM -
PK  408.3M 28.51 46.00 -17.49 -247 3 H MNaM NaM -
PK  456.8M 28.02 46.00 -17.98 -1.99 3 H Mak NaM -
PK  612M 27.90 46.00 -18.10 -0.14 3 H MNak MNaM -
PK 30M 33.64 40.00 -6.36 -4.75 3 W MNak NaM -
PK 119.24M 28.94 43.50 -14.56 -8.35 3 v MNaM NaM -
PK 237.58M 28.84 46.00 -17.16 -8.30 3 WV MNak MNaM -
PK  402.48M 24.53 46.00 -2147 -2.53 3 v MNak NaM -
PK 547.98M 26.59 46.00 -19.41 -0.50 3 v MNaM NaM -
PK 80018M 29.18 46.00 -16.82 1.60 3 WV MNak MNaM -
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seomton Las RSE TX above 1GHz Result Appendix E.2
Summary
Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments
(Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (HIV) (°) (m)
2.4G;BT-BR;1;1;1;2402;L; AC Adapter Pass PK 2.31102G 56.26 74.00 -17.74 30.75 3 H NaN NaN -
SPORTON INTERNATIONAL INC. Page No. : E1lof E6
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seomton Las RSE TX above 1GHz Result Appendix E.2
Result
Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments
(Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (HIV) (°) (m)
2.4G;BT-BR;1;1;1;2402;L; AC Adapter Pass AV 2.31102G 26.16 54.00 -27.84 30.75 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2402;L; AC Adapter Pass AV 2.402208G 69.23 Inf -Inf 31.03 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2402;L; AC Adapter Pass PK 2.31102G 56.26 74.00 -17.74 30.75 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2402;L; AC Adapter Pass PK 2.402208G 99.33 Inf -Inf 31.03 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2402;L; AC Adapter Pass AV 4.804G 15.60 54.00 -38.40 6.37 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2402;L; AC Adapter Pass PK 4.804G 45.70 74.00 -28.30 6.37 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2402;L; AC Adapter Pass PK 7.206G 51.41 Inf -Inf 11.68 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2402;L; AC Adapter Pass PK 9.608G 55.50 Inf -Inf 15.92 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2402;L; AC Adapter Pass AV 4.804G 14.98 54.00 -39.02 6.37 3 v NaN NaN -
2.4G;BT-BR;1;1;1;2402;L; AC Adapter Pass PK 4.804G 45.08 74.00 -28.92 6.37 3 v NaN NaN -
2.4G;BT-BR;1;1;1;2402;L; AC Adapter Pass PK 7.206G 51.24 Inf -Inf 11.68 3 v NaN NaN -
2.4G;BT-BR;1;1;1;2402;L; AC Adapter Pass PK 9.608G 55.80 Inf -Inf 15.92 3 v NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass AV 2.35636G 25.20 54.00 -28.80 30.89 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass AV 2.44034G 69.64 Inf -Inf 31.14 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass AV 2.48822G 25.11 54.00 -28.89 31.28 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 2.35636G 55.30 74.00 -18.70 30.89 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 2.44034G 99.74 Inf -Inf 31.14 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 2.48822G 55.21 74.00 -18.79 31.28 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass AV 488G 16.20 54.00 -37.80 6.64 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 488G 46.30 74.00 27.70 6.64 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass AV 7.32G 22.28 54.00 -31.72 11.85 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 7.32G 52.38 74.00 -21.62 11.85 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 9.76G 56.44 Inf -Inf 15.83 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass AV 488G 15.30 54.00 -38.70 6.64 3 v NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 4.88G 45.40 74.00 -28.60 6.64 3 v NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass AV 7.32G 21.80 54.00 -32.20 11.85 3 v NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 7.32G 51.90 74.00 -22.10 11.85 3 v NaN NaN -
2.4G;BT-BR;1;1;1;2440;M; AC Adapter Pass PK 9.76G 56.54 Inf -Inf 15.83 3 Vv NaN NaN -
2.4G;BT-BR;1;1;1;2480;H; AC Adapter Pass AV 2.47968G 70.98 Inf -Inf 31.26 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2480;H; AC Adapter Pass AV 2.48992G 25.60 54.00 -28.40 31.29 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2480;H; AC Adapter Pass PK 2.47968G 101.08 Inf -Inf 31.26 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2480;H; AC Adapter Pass PK 2.48992G 55.70 74.00 -18.30 31.29 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2480;H; AC Adapter Pass AV 4.96G 17.77 54.00 -36.23 6.93 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2480;H; AC Adapter Pass PK 4.96G 47.87 74.00 -26.13 6.93 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2480;H; AC Adapter Pass AV 7.44G 22.08 54.00 -31.92 12.07 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2480;H; AC Adapter Pass PK 7.44G 52.18 74.00 -21.82 12.07 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2480;H; AC Adapter Pass PK 9.92G 56.12 Inf -Inf 15.85 3 H NaN NaN -
2.4G;BT-BR;1;1;1;2480;H; AC Adapter Pass AV 4.96G 15.88 54.00 -38.12 6.93 3 v NaN NaN -
2.4G;BT-BR;1;1;1;2480;H; AC Adapter Pass PK 4.96G 45.98 74.00 -28.02 6.93 3 v NaN NaN -
2.4G;BT-BR;1;1;1;2480;H; AC Adapter Pass AV 744G 22.03 54.00 -31.97 12.07 3 v NaN NaN -
2.4G;BT-BR;1;1;1;2480;H; AC Adapter Pass PK 744G 52.13 74.00 -21.87 12.07 3 v NaN NaN -
2.4G;BT-BR;1;1;1;2480;H; AC Adapter Pass PK 9.92G 56.41 Inf -Inf 15.85 3 \Y NaN NaN -
2.4G;BT-EDR2;1;1;1;2402;L; AC Adapter Pass AV 2.329788G 25.84 54.00 -28.16 30.81 3 H NaN NaN -
2.4G;BT-EDR2;1;1;1;2402;L; AC Adapter Pass AV 2.402208G 65.99 Inf -Inf 31.03 3 H NaN NaN -
2.4G;BT-EDR2;1;1;1;2402;L; AC Adapter Pass PK 2.329788G 55.94 74.00 -18.06 30.81 3 H NaN NaN -
2.4G;BT-EDR2;1;1;1;2402;L; AC Adapter Pass PK 2.402208G 96.09 Inf -Inf 31.03 3 H NaN NaN -
2.4G;BT-EDR2;1;1;1;2440;M; AC Adapter Pass AV 2.3651G 25.52 54.00 -28.48 30.92 3 H NaN NaN -
2.4G;BT-EDR2;1;1;1;2440;M; AC Adapter Pass AV 2.44034G 67.05 Inf -Inf 31.14 3 H NaN NaN -
2.4G;BT-EDR2;1;1;1;2440;M; AC Adapter Pass AV 2.49772G 2513 54.00 -28.87 31.31 3 H NaN NaN -
2.4G;BT-EDR2;1;1;1;2440;M; AC Adapter Pass PK 2.3651G 55.62 74.00 -18.38 30.92 3 H NaN NaN -
2.4G;BT-EDR2;1;1;1;2440;M; AC Adapter Pass PK 2.44034G 97.15 Inf -Inf 31.14 3 H NaN NaN -
2.4G;BT-EDR2;1;1;1;2440;M; AC Adapter Pass PK 2.49772G 55.23 74.00 -18.77 31.31 3 H NaN NaN -
2.4G;BT-EDR2;1;1;1;2480;H; AC Adapter Pass AV 2.48016G 68.74 Inf -Inf 31.26 3 H NaN NaN -
2.4G;BT-EDR2;1;1;1;2480;H; AC Adapter Pass AV 2.4864G 26.06 54.00 -27.94 31.28 3 H NaN NaN -
2.4G;BT-EDR2;1;1;1;2480;H; AC Adapter Pass PK 2.48016G 98.84 Inf -Inf 31.26 3 H NaN NaN -
2.4G;BT-EDR2;1;1;1;2480;H; AC Adapter Pass PK 2.4864G 56.16 74.00 -17.84 31.28 3 H NaN NaN -
2.4G;BT-EDR3;1;1;1;2402;L; AC Adapter Pass AV 2.311836G 25.59 54.00 -28.41 30.76 3 H NaN NaN -
2.4G;BT-EDR3;1;1;1;2402;L; AC Adapter Pass AV 2.402004G 66.42 Inf -Inf 31.03 3 H NaN NaN -
2.4G;BT-EDR3;1;1;1;2402;L; AC Adapter Pass PK 2.311836G 55.69 74.00 -18.31 30.76 3 H NaN NaN -
2.4G;BT-EDR3;1;1;1;2402;L; AC Adapter Pass PK 2.402004G 96.52 Inf -Inf 31.03 3 H NaN NaN -
2.4G;BT-EDR3;1;1;1;2440;M; AC Adapter Pass AV 2.33736G 25.93 54.00 -28.07 3083 3 H NaN NaN -
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samron Las RSE TX above 1GHz Result Appendix E.2

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments
(Hz) (dBuVim) (dBuVim) (dB) (dB) (m) (HV) (°) (m)

2.4G;BT-EDR3;1;1;1;2440;M; AC Adapter Pass AV 2.43996G 66.88 Inf -Inf 31.14 3 H NaN NaN -
2.4G;BT-EDR3;1;1;1;2440;M; AC Adapter Pass AV 2.48404G 25.36 54.00 -28.64 31.27 3 H NaN NaN -
2.4G;BT-EDR3;1;1;1;2440;M; AC Adapter Pass PK 2.33736G 56.03 74.00 -17.97 30.83 3 H NaN NaN -
2.4G;BT-EDR3;1;1;1;2440;M; AC Adapter Pass PK 2.43996G 96.98 Inf -Inf 31.14 3 H NaN NaN -
2.4G;BT-EDR3;1;1;1;2440;M; AC Adapter Pass PK 2.48404G 55.46 74.00 -18.54 31.27 3 H NaN NaN -
2.4G;BT-EDR3;1;1;1;2480;H; AC Adapter Pass AV 248G 68.80 Inf -Inf 31.26 3 H NaN NaN -
2.4G;BT-EDR3;1;1;1;2480;H; AC Adapter Pass AV 2.48416G 26.07 54.00 -27.93 31.27 3 H NaN NaN -
2.4G;BT-EDR3;1;1;1;2480;H; AC Adapter Pass PK 2.48G 98.90 Inf -Inf 31.26 3 H NaN NaN -
2.4G;BT-EDR3;1;1;1;2480;H; AC Adapter Pass PK 2.48416G 56.17 74.00 -17.83 31.27 3 H NaN NaN -
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SPORTON LAB.

RSE TX above 1GHz Result

Appendix E.2

RE TX above 1GHz;Band:2.4G;BT-BR;BWch:1MHz;Nss:1;Nant:1;Ch:2402MHz; AC Adapter

RE TX above 1GHz:Band:2.4G:ET-BR:BEWch:1MHz:Nss:1:Nant:1:Ch:2440MHz; AC Adapter

ig_ LmPK [~ 130- LimPK [
- 120-
K[ Pk [
100- Lim AV [ 100- LimAV [/
AV ravy AV =Y
80— 80-
o
60— 60 -
L . . _ T 1 N
40— 40 -]
20_ 20_ L] L]
0= | ] | | ] | ] ] ] ] | ' 0- I I I I I I I I I |
16 26 46 6G 86 106 126 16 166 186G WG 226 MG 265G 23162326 234G 236G 238G 246G 2426 244G 246G 248G 256
110V 60HZ 110V 60HZ
EUT= X axis EUT= X axis
Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB)  Distim) Pol.(H/V) Azimuth(*} Height(m) Comments Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB) Dist(m) Pol.(H/V) Azimuth(") Height(m) Comments
AV 231102G 2616 54.00 -27.84 30.75 El H MaM MNalM - AV | 2.35636G 25.20 54,00 _28.80 30,89 3 H Mal MNakM -
AV 24022086 69.23 Inf -Inf 31.03 3 H MalM NalM - AV 2.44024G 69.64 Inf Inf 21,14 3 H MaM NaM -
PK  231102G 56.26 74.00 -17.74 30.75 3 H MalM MNaM - AV 2488226 2511 54.00 _28.80 3128 3 H Mah Mah -
PK 24022086 | 99.33 Inf -Inf 31.03 3 H Nal Nal - PK 2356366 5530 74.00 -18.70 30,89 3 H Mahl Nahl -
AV 4.804G 1560 54.00 -3840 637 E H Mal Nah - PK  244034G  99.74 Inf -Inf 3114 3 H Nahl Nahl -
PK  4.804G 43.70 74.00 -28.30 6.37 3 H NaM NaMN - PK 2488226 5521 74.00 1879 31.28 3 H MaM NaM -
PK  7.206G 5141 Inf -Inf 1168 3 H Mal Mahl - |
PK  9.608G 55.50 Inf -Inf 15.92 E] H Nal Mahl -
AV 4.3804G 14.98 54,00 -39.02 637 3 v Nall Mahl -
PK 4804G 43.08 7400 -2882 637 3 v MaM Mal - RE TX above 1GHz:Band:2.4G:BT-BR:BWch:1MHz:Nss:1:Nant:1:Ch:2480MHz; AC Adapter
PK  7.206G 51.24 Inf -Inf 1168 3 v Nal Mah - —3 -
PK 96086 5580 Inf -Inf 1592 3 v NaN Nal - ey Lim.PK |/
g PK e
100 LimAV [
AV 2
RE TX above 1GHz;Band:2.4G;ET-BR;EWch:1MHz;Nss:1;Nant:1;Ch:2402MHz; AC Adapter 80-
130- Lim.PK [~ -
120~ h
PK v — 1 — - - - I
100- LimAV [ 40~
AV rave
80- 20
L]
60~ 0= | | | ] ] | ] ] | ] | L
. 16 26 4G 6G 3G 106 126 146G 166G 18G 206 22G 246G 2656
40- [
110V 60HZ
20- - EUT= X axis
0- 1 1 1 1 1 1 1 1 | [
231G 232G 2336 234G 2356 236G 231G 238G 239G 24G 24126
Lz Type Freq(Hz)  Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB) Dist(m) Pol(H/V) Azimuth(*)  Height(m) Comments
= A axis
AV | 247968G 7098 Inf -Inf 3126 3 H Mahl Nahl
AV 248002G 2560 54,00 2840 31.29 3 H Mah Nahl
PK  247968G | 10108 Inf -Inf 31.26 3 H Mah Nahl
PK 2489926 5570 74.00 -18.30 31.29 3 H Mahl Nahl
- =5 AV 496G 17.77 54,00 -36.23 6.93 3 H NaM MaM
Type Freq(Hz) Level(dBul/m) Limit(dBul/m) Margin{dB) Factor(dB)  Dist(m) Pol.(H/V] Azimuth(*) Height(m]  Comments PK 486G 4787 74.00 -26.13 6.93 3 H MaM MaM
AV 2311026 2616 54,00 -27.84 3075 3 H Nall Mahl - AV 744G 22.08 34.00 -31.82 12.07 3 H Nal Nal
AV | 24022086 | 69.23 Inf -Inf 31.03 3 H Nal Mahl - PK 744G 5218 74.00 -2182 1207 3 H Nal Nal
PK 2311026 5626 74.00 17.74 3075 3 H Nal Nah - PK 982G 5612 Inf ~Inf 1585 3 H Nal Nal
PK 24022086 9933 Inf -Inf 31.03 3 H NaM MaM - AV 496G 15.88 54.00 -38.12 6.93 3 v NaM NaM
| PK 486G 45.98 74.00 -28.02 693 3 v Nah Nahl
AV 744G 2202 54.00 -31.97 1207 3 v Mah Mahl
PK 744G 5213 74.00 -2187 12.07 3 v Mahl Nahl
RE TX above 1GHz:Band:2.4G;BT-BR;BWch:1MHz:Nss:1:Nant:1:Ch:2440MHz; AC Adapter PK 882G 56.41 Inf ~Inf 1585 3 v Mal MaM
130+ LimPK [~
120~
PK rave
100- Lim. AV | RE TX above 1GHz;Band:2.4G;BT-BR;BWch:1MHz;Nss:1:Nant:1:Ch:2480MHz; AC Adapter
AV v 130- LmPK [
80- 120-
— - - - - - — PK [~
50-_ P N - —T 100 Lim. AV [
AV v
40— 80—
-
20- 60-
0= | ] | | ! | ] ] ! ! | ' 40~
16 26 4G 6G 86 106 126 146G 16G 186 206  22G  24G 265G
.
= ~ 20-
110V 60HZ
EUT= X axis 0-
| | | ! ] ! ! ! o
24726 248G 249G 256G 251G 2526 253G 254G 2.552G6
110V 60HZ
. EUT= X axis
Type FreqiHz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB) | Distim) Pol.(H/V) Azimuth(") Height(m)} Comments
AV 233636G | 25.20 54,00 -2880 3089 3 H Mal Mahl -
AV 244034G 6964 Inf -Inf 3114 E] H Nal Mahl -
AV 2488226 | 2511 54,00 -28.89 31.28 3 H Nall Mahl - c =
PK 2356366 5530 74.00 -18.70 3089 3 H Nal Nah - Type Freq(Hz)  Level(dBuV/m) Limit(dBu\V/m) Margin(dB) Facter(dB) Dist(m) Pol.(H/V) Azimuth(*) Height(m) Comments
PK  2.44034G 93.74 Inf -Inf 3114 El H MaM MNalM - AV | 2.47968G 70.98 Inf Inf 21.26 3 H Mal MakM -
PK  248822G 55211 74.00 -1879 31.28 3 H MaM MNaM - AV | 2.48992G 2560 54.00 _28.40 31.20 3 H Nal MNaM -
AV 488G 16.20 34.00 -3780 6.64 3 H Mal MNal - PK  247968G 10108 Inf -Inf 31.26 3 H Mahl Nahl -
PK 483G 46.30 74.00 -21.70 6.64 3 H NalM Mal - PK 2489926 5570 74.00 -18.30 31.29 3 H Mahl Nahl -
AV 732G 228 54.00 3172 11.85 3 H Mal Mahl -
PK 732G 52.38 74.00 -2162 1185 3 H Nahl Mahl -
PK 976G 56.44 Inf -Inf 1583 3 b Nal Nahl -
AV 433G 1530 54.00 -38.70 6.64 E] v Nah Mahl -
PK 488G 45.40 74.00 -2860 6.64 3 v Nah Mahl -
AV 732G 21.80 54,00 -32.20 1185 3 v Mal Mahl -
PK 732G 51.90 74.00 2210 11.85 E] v Nal Mahl -
PK 976G 56.54 Inf -Inf 1533 3 v Nall Mahl -
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seomTon LA RSE TX above 1GHz Result Appendix E.2

RE TX above 1GHz;Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;Nant:1,Ch:2402MHz; AC Adapter RE TX above 1GHz:Band:2.4G;BT-EDR2;BWch:1MHz:Nss:1;Nant:1:Ch:2440MHz; AC Adapter
ig_ LmPK [~ 130- LimPK [
7 120-]
K[ Pk [
100- Lim AV [ 100- LimAV [/
I\ e AV i
80— 80 -
-
60— 60 -
A
40- 40 -]
20— 20- - .
0= ! | ! | | 1 | | | | 1 1 -, . . . | | . . . . .
16 26 4G 6G 86 106 126 16 166 186 206 226 46 2656 231G232G 234G 236G 238G 246 242G 2.M6G 246G 248G 256G
110V 60HZ 110V 60HZ
EUT= X axis EUT= X axis
Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB)  Distim) Pol.(H/V) Azimuth(*} Height(m) Comments Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB) Dist(m) Pol.(H/V) Azimuth(") Height(m) Comments
AV 2320788G 2584 54.00 -2816 30.81 El H MaM MNalM - AV 2.3651G 25.52 54,00 _28.48 30,02 3 H Mal MNakM -
AV 24022086 6599 Inf -Inf 31.03 3 H MaM MNaM - AV 2.44024G 67.05 Inf Inf 21,14 3 H MaM NaM -
PK  2329783G 5594 74.00 -18.06 30.81 3 H Mal Mal - AV 249772G 2513 54.00 _2887 31.31 3 H Mall MNak -
PK  2402208G  96.09 Inf -Inf 31.02 El H MaM MNalM - PK  2.3651G 55.62 74.00 1838 30,92 3 H Mal MalM -
PK  2.44034G 9715 Inf -Inf 3114 3 H Mal NaM -
PK  248772G 55.23 74.00 -1877 131 El H MalM MNalM -
RE TX above 1GHz;Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;Nant:1;Ch:2402MHz; AC Adapter
= 1 lmek [~ |
120- A RE TX above 1GHz:Band:2.4G;BT-EDR2:BWch:1MHz:Nss:1:Nant:1:Ch:2480MHz; AC Adapter
PK r r
ad =i Lim.PK [~
100- Lim.AV | 120-
PK e
AV vy .
80- ] 100 - Lim. AV [/
. N [
60 B L]
40 60 -
.
20— 40
231G 232G 233G 234G 235G 2.36G 237G 238G 239G 24G 24126
r o 0= | | | | | | | | | | | m
110V 60HZ 16 26 4G 6G 86 106 126 14G 166 18G 206  22G 4G 2656
EUT= X axis -
110V 60HZ
EUT= X axis
Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin{dB) Factor(dB) | Dist{m) Pol.(H/V) Azimuth("} Height{m) Comments I
AV 2320738G 2584 54.00 -28.16 3081 El H MaM MNaM - [
AV 24022086 6500 Inf Inf 31.03 3 H Nal MaM _ Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB)  Dist{m) Pol.(H/V) Azimuth(*) Height{m) Comments
PK  2320788G | 5594 74.00 -18.06 30.81 3 H Mah Naly - AV 248016G 6874 Inf ~Inf 31.26 3 H Nal Mal -
PK | 2.402208G  96.09 Inf -Inf 31.03 3 H Nal Nah - AV 248646 26.06 54.00 -271.94 3128 3 H Nal Nal
PK  248016G  98.84 Inf -Inf 31.26 3 H MNaM MNaM
PK  24864G 5616 74.00 -17.84 31.28 3 H Nzl Mal
RE TX above 1GHz;Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;Nant:1;Ch:2440MHz; AC Adapter
=9 Lim.PK [~
120- RE TX above 1GHz:Band:2.4G:BT-EDR2:BWch:1MHz Nss:1:Nant:1:Ch:2480MHz; AC Adapter
PK i S pe
] Lirm.AY ’—/\/ — Lim.PK |
v l_/\/ PK a4
£ o 100- Lim.AV [/
AV v
60 80-
.
40— 60 - .
20| 40
.
o_I 1 1 1 1 1 1 1 | 1 1 1 1 11 20 ]
16 26 4G 6G 8G 106G 12G 146 16G 186 20G 226 24G 26.5G
[ ] D_I 1 1 1 1 1 1 1 [
110V 60HZ 24726 2486 249G 256 251G 252G 253G 254G 25526
EUT= X axis -
110V 60HZ
EUT= X axis
Type FreqiHz) Level(dBuV/m) Limit(dBul/m) Margin(dB) Factor(dB) | Distim) Pol.(H/V) Azimuth() Height(m) Comments
AV 23651G 25.52 54.00 -28.48 30.92 3 H MNak MNaM - = ~
AV 2.44034G G67.05 Inf -Inf 3114 3 H Mak MNaM - Type  Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol{H/V)  Azimuth(”) Height(m] Comments
AV 249772G 2513 54.00 -28.87 3131 El H MaM MNalM - AV 248016G 58,74 Inf Inf 31.26 3 H Mal MNakM -
PK  23651G 55.62 74.00 -1838 3092 3 H MalM NalM - AV | 2.4864G 26.06 54,00 _27.04 21.28 3 H MaM NaM -
P 2.44034G 97.15 Inf -Inf 3114 3 H MalM MNaM - PK  2.48016G 98.84 Inf Inf 3176 3 H Mah Mah -
PK  248772G 55.23 74.00 -1877 3131 3 H MaM MalM - PK  2.4864G 56,16 74.00 1784 31.28 3 H Mal MalM -
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seomTon LA RSE TX above 1GHz Result Appendix E.2

RE TX above 1GHz;Band:2.4G;BT-EDR3;BWch:1MHz;Nss:1;Nant:1,Ch:2402MHz; AC Adapter RE TX above 1GHz:Band:2.4G;BT-EDR3;BWch:1MHz:Nss:1;Nant:1:Ch:2440MHz; AC Adapter
ig' LimPK |/ 130+ LimPK [~
7 120-]
K[ Pk [
100- Lim AV [ 100- LimAV [/
I\ e AV i
80— 80 -
L]
60 60- .
40- 40 -]
20— 20- . .
0= ! | ! | | 1 | | | | 1 1 -, . . . | | . . . . .
16 26 4G 6G 86 106 126 16 166 186 206 226 46 2656 231G232G 234G 236G 238G 246 242G 2.M6G 246G 248G 256G
110V 60HZ 110V 60HZ
EUT= X axis EUT= X axis
Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB)  Distim) Pol.(H/V) Azimuth(*} Height(m) Comments Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB) Dist(m) Pol.(H/V) Azimuth(") Height(m) Comments
AV 23118366 2559 54.00 -2841 30.76 El H MaM MNalM - AV | 2.33736G 25.93 54,00 _28.07 30,83 3 H Mal MNakM -
AV 2402004G 6642 Inf -Inf 31.03 3 H MaM MNaM - AV 2.42096G 66.88 Inf Inf 21,14 3 H MaM NaM -
PK  2311836G 5569 74.00 -1831 30.76 3 H Mal Mal - AV 248404G 25.36 54.00 _2854 31.27 3 H Mall MNak -
PK  2.402004G  96.52 Inf -Inf 31.03 3 H NalM Mal - PK 2337366 56.03 74.00 1797 3083 3 H Mahl Nahl -
PK 2439966 96.58 Inf -Inf 3114 3 H Mal NaM -
PK 248404G 5546 74.00 -1854 .27 El H MalM MNalM -
RE TX above 1GHz;Band:2.4G;BT-EDR3;BWch:1MHz;Nss:1;Nant:1;Ch:2402MHz; AC Adapter
= 1 lmek [~ |
120- A RE TX above 1GHz:Band:2.4G;BT-EDR3:BWch:1MHz:Nss:1:Nant:1:Ch:2480MHz; AC Adapter
PK r r
ad =i Lim.PK [~
100- Lim.AV | 120-
PK e
AV vy .
80- ] 100 - Lim. AV [/
. A [
o .. 80-
40 60 -
20— * A0 -
231G 232G 233G 234G 235G 2.36G 237G 238G 239G 24G 24126
r o 0= | | | | | | | | | | | m
110V 60HZ 16 26 4G 6G 86 106 126 14G 166 18G 206  22G 4G 2656
EUT= X axis -
110V 60HZ
EUT= X axis
Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin{dB) Factor(dB) | Dist{m) Pol.(H/V) Azimuth("} Height{m) Comments I
AV 23118366 2559 54.00 -28.41 30.78 El H MaM MNaM - [
AV 2.402004G 6642 Inf Inf 31.03 3 H Nal MaM _ Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB)  Dist{m) Pol.(H/V) Azimuth(*) Height{m) Comments
PK  2311836G | 55.69 74.00 -1831 30.76 3 H Mah Naly - AV 2486 68.80 Inf ~Inf 31.26 3 H Nal Mal -
PK | 2.402004G 9552 Inf Inf .03 3 H MaM MNaM - AV 248416G 26.07 54,00 -2793 .27 3 H MNaM MalM
PK 248G 98.90 Inf -Inf 31.26 3 H MNaM MNaM
PK 2484166 5617 74.00 -17.83 31.27 3 H Nzl Mal
RE TX above 1GHz;Band:2.4G;BT-EDR3;BWch:1MHz;Nss:1;Nant:1;Ch:2440MHz; AC Adapter
=9 Lim.PK [~
120- RE TX above 1GHz:Band:2.4G:BT-EDR3:BWch:1MHz Nss:1:Nant:1:Ch:2480MHz; AC Adapter
PK i S pe
] Lirm.AY ’—/\/ — Lim.PK |
v l_/\/ PK a4
£ o 100- Lim.AV [/
AV v
60 80-
.
40- 60 -
20| 40
.
o_I 1 1 1 1 1 1 1 | 1 1 1 1 11 20 ]
16 26 4G 6G 8G 106G 12G 146 16G 186 20G 226 24G 26.5G
[ ] D_I 1 1 1 1 1 1 1 [
110V 60HZ 24726 2486 249G 256 251G 252G 253G 254G 25526
EUT= X axis -
110V 60HZ
EUT= X axis
Type FreqiHz) Level(dBuV/m) Limit(dBul/m) Margin(dB) Factor(dB) | Distim) Pol.(H/V) Azimuth() Height(m) Comments
AV 2337366 2593 54.00 -28.07 30.83 3 H MNak MNaM - = ~
AV 243996G 66.88 Inf -Inf 3114 3 H Mak MNaM - Type  Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol{H/V)  Azimuth(”) Height(m] Comments
AV 2.48404G 25.36 54.00 -28.64 31.27 El H MaM MNalM - AV 248G 58,80 Inf Inf 31.26 3 H Mal MNakM -
PK  233736G 56.03 74.00 -1797 30.83 3 H MalM NalM - AV | 2.48416G 26.07 54,00 _27.93 21.27 3 H MaM NaM -
PK  2.43996G 96.98 Inf -Inf 3114 3 H MalM MNaM - PK 2486 93.90 Inf Inf 3176 3 H Mah Mah -
PK  2.45404G 5546 74.00 -18.54 31.27 3 H MaM MalM - PK  248416G 5617 74.00 1783 31.27 3 H Mal MalM -
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